SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.905 63.82 -10.18 74 51.3 27.6 15.77 30.85 201 42 P H
2389.905 52.2 -1.8 54 39.68 27.6 15.77 | 30.85 | 201 42 A H
* 2412 109.89 - - 97.33 27.6 15.81 30.85 201 42 P H
* 2412 102.13 - - 89.57 27.6 15.81 30.85 201 42 A H
802.11ac H
VHT20 H
CH 01 2389.485 60.65 -13.35 74 48.14 27.6 15.77 | 30.86 | 230 85 P \Y
2412MHz 2390 49.46 -4.54 54 36.93 27.6 15.78 | 30.85 | 230 85 A |V
* 2412 106.27 - - 93.71 27.6 15.81 | 30.85 | 230 85 P Y,
* 2412 98.55 - - 85.99 27.6 15.81 | 30.85 | 230 85 AV
\%
\%
2389.94 57.96 -16.04 74 45.44 27.6 15.77 30.85 215 332 P H
2389.52 47.39 -6.61 54 34.88 27.6 15.77 30.86 215 332 A H
* 2437 113.56 - - 100.96 27.6 15.84 30.84 215 332 P H
* 2437 105.7 - - 93.1 27.6 15.84 30.84 215 332 A H
802.11ac 2484.95 53.63 |-20.37 74 4107 | 2747 | 1591 | 3082 | 215 | 332 | P | H
VHT20 2483.5 44.94 -9.06 54 32.38 27.47 15.91 30.82 215 332 A H
CH 06 2387.84 57.35 -16.65 74 44.84 27.6 15.77 30.86 399 83 P \%
2437MHz 2389.8 46.37 -7.63 54 33.85 27.6 15.77 | 30.85 | 399 83 A |V
* 2437 110.48 - - 97.88 27.6 15.84 30.84 399 83 P \%
* 2437 102.77 - - 90.17 27.6 15.84 30.84 399 83 A \%
2484.11 55.41 -18.59 74 42.85 27.47 15.91 30.82 399 83 P \%
2483.62 45.28 -8.72 54 32.72 27.47 15.91 30.82 399 83 A \%
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* 2462 109.19 - - 96.61 27.53 15.88 | 30.83 | 227 | 128 P H
* 2462 101.5 - - 88.92 27.53 15.88 30.83 227 128 A H
2485.92 62.93 -11.07 74 50.37 27.47 1591 | 30.82 | 227 | 128 P H
2483.68 51.26 -2.74 54 38.7 27.47 15.91 30.82 227 128 A H
802.11ac H
VHT20 H
CH11 * 2462 106.51 - - 93.93 27.53 15.88 30.83 199 83 P \%
2462MHz |« 2462 98.86 - - 86.28 | 2753 | 1588 | 30.83 | 199 | 83 | A | V
2483.52 63.36 -10.64 74 50.8 27.47 1591 30.82 199 83 P \%
2483.56 52.94 -1.06 54 40.38 27.47 1591 | 30.82 | 199 83 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.77 -36.23 74 56.03 31.3 8.5 58.06 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 37.86 | -36.14 74 56.12 31.3 8.5 58.06 | 100 0 P |V
2412MHz vV
\%
\%
4874 37.52 -36.48 74 55.67 313 8.65 58.1 100 0 P H
7311 44.89 -29.11 74 55.76 36.2 11.27 58.34 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 3849 | -3551 74 56.64 31.3 8.65 58.1 100 0 P |V
2437MHz 7311 44.25 | -29.75 74 55.12 36.2 11.27 | 58.34 | 100 0 P |V
\%
\%
4924 38.48 -35.52 74 56.45 31.37 8.8 58.14 100 0 P H
7386 43.67 -30.33 74 54.21 36.5 11.28 | 58.32 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 39.22 -34.78 74 57.19 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 4429 | -29.71 74 54.83 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2386.3 60.35 -13.65 74 47.84 27.6 15.77 30.86 203 43 P H
2385.88 51.88 -2.12 54 39.37 27.6 15.77 | 30.86 | 203 43 A H
* 2422 104.81 - - 92.23 27.6 15.82 30.84 203 43 P H
* 2422 97.3 - - 84.72 27.6 15.82 30.84 203 43 A H
802.11ac 2484.81 5421 |-19.79 74 4165 | 2747 | 1591 | 30.82 | 203 | 43 P | H
VHT40 2484.74 44.82 -9.18 54 32.26 27.47 1591 30.82 203 43 A H
CH 03 2386.72 57.88 -16.12 74 45.37 27.6 15.77 | 30.86 | 292 | 106 P Y
2422MHz 2385.6 49.75 | -4.25 54 37.24 27.6 15.77 | 30.86 | 292 | 106 | A | V
* 2422 101.61 - - 89.03 27.6 15.82 | 30.84 | 292 | 106 P Y,
* 2422 94.22 - - 81.64 27.6 15.82 | 30.84 | 292 | 106 AV
2495.59 54.08 -19.92 74 41.57 274 15.92 30.81 292 106 P \%
2485.44 44.84 -9.16 54 32.28 27.47 1591 | 30.82 | 292 | 106 AV
2389.66 60.75 -13.25 74 48.24 27.6 15.77 30.86 167 43 P H
2389.94 50.54 -3.46 54 38.02 27.6 15.77 30.85 167 43 A H
* 2437 107.6 - - 95 27.6 15.84 30.84 167 43 P H
* 2437 99.95 - - 87.35 27.6 15.84 30.84 167 43 A H
802.11ac 2483.83 62.56 | -11.44 74 50 2747 | 1591 | 30.82 | 167 | 43 P | H
VHT40 2483.5 52.72 -1.28 54 40.16 27.47 15.91 30.82 167 43 A H
CH 06 2389.66 57.45 -16.55 74 44.94 27.6 15.77 30.86 293 107 P \%
2437MHz 2389.94 48.48 -5.52 54 35.96 27.6 15.77 | 30.85 | 293 | 107 AV
* 2437 104.38 - - 91.78 27.6 15.84 30.84 293 107 P \%
* 2437 97.01 - - 84.41 27.6 15.84 30.84 293 107 A \%
2483.97 61.26 -12.74 74 48.7 27.47 15.91 30.82 293 107 P \%
2483.62 50.46 -3.54 54 37.9 27.47 15.91 30.82 293 107 A \%
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2362.92 54.09 -19.91 74 41.57 27.67 15.73 30.88 155 44 P H
2389.8 45.53 -8.47 54 33.01 27.6 15.77 30.85 155 44 A H
* 2452 102.43 - - 89.8 27.6 15.86 | 30.83 | 155 44 P H
* 2452 94.78 - - 82.15 27.6 15.86 30.83 155 44 A H
802.11ac 2483.62 60.41 |-13.59 74 4785 | 2747 | 1591 | 30.82 | 155 | 44 P | H
VHT40 2483.69 52.48 -1.52 54 39.92 27.47 1591 30.82 155 44 A H
CH 09 2312.24 54.37 -19.63 74 41.78 27.83 15.66 30.9 354 98 P \%
2452MHz 2386.86 45.17 | -8.83 54 32.66 27.6 15.77 | 30.86 | 354 | 98 AV
* 2452 99.1 - - 86.47 27.6 15.86 | 30.83 | 354 98 P \Y
* 2452 91.68 - - 79.05 27.6 15.86 | 30.83 | 354 98 AV
2484.67 58.7 -15.3 74 46.14 27.47 1591 30.82 354 98 P \%
2484.46 50.31 -3.69 54 37.75 27.47 15.91 30.82 354 98 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 38.34 |-35.66 74 56.56 31.3 8.56 | 58.08 | 100 0 P | H
7266 43.48 | -30.52 74 54.37 36.2 11.26 | 58.35 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 37.81 |-36.19 74 56.03 31.3 8.56 | 58.08 | 100 0 P |V
2422MHz 7266 4324 | -30.76 74 54.13 36.2 11.26 | 58.35 | 100 0 P |V
Y
Y
4874 38.09 |-35.91 74 56.24 31.3 8.65 58.1 | 100 0 P | H
7311 43.97 |-30.03 74 54.84 36.2 11.27 | 58.34 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 37.74 | -36.26 74 55.89 31.3 8.65 58.1 | 100 0 P |V
2437MHz 7311 4352 |-30.48 74 54.39 36.2 11.27 | 58.34 | 100 0 P |V
\Y
\Y
4904 38.43 |-35.57 74 56.48 | 31.33 8.74 | 58.12 | 100 0 P | H
7356 43.43 | -30.57 74 54.18 36.3 11.28 | 58.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 38.13 |-35.87 74 56.18 | 31.33 8.74 | 58.12 | 100 0 P |V
2452MHz 7356 4292 |-31.08 74 53.67 36.3 11.28 | 58.33 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz
2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
84.32 22.44 -17.56 40 39.74 14.03 1.12 32.54 - - P H
107.6 23.84 -19.66 435 38.33 16.7 1.25 32.51 - - P H
274.44 28.19 -17.81 46 39.72 18.82 1.98 32.53 - - P H
323.91 30.05 -15.95 46 40.79 19.58 2.14 32.54 - - P H
576.11 28.92 -17.08 46 32.43 26.08 2.84 32.59 - - P H
755.56 32.08 -13.92 46 32.63 28.4 3.21 32.29 100 0 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 107.6 23.17 -20.33 43.5 37.66 16.7 1.25 3251 - - P \%
LF 263.77 25.11 -20.89 46 355 20 1.94 32.52 - - P \%
323.91 27.35 -18.65 46 38.09 19.58 2.14 32.54 - - P \%
420.91 25.32 -20.68 46 32.72 22.62 2.45 32.55 - - P \%
593.57 29.22 -16.78 46 32.88 25.9 29 32.6 - - P \%
742.95 31.05 -14.95 46 31.89 28.16 3.18 3231 100 0 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2311.89 53.38 -20.62 74 40.79 27.83 15.66 30.9 107 270 P H
2389.17 43.27 -10.73 54 30.76 27.6 15.77 | 30.86 107 270 A H
* 2412 110.43 - - 97.87 27.6 15.81 | 30.85 107 270 P H
* 2412 107.33 - - 94.77 27.6 15.81 | 30.85 107 270 A H
H

802.11b
H

CHO1

2389.17 53.58 -20.42 74 41.07 27.6 15.77 | 30.86 | 344 250 P \%

2412MHz
2390 43.56 -10.44 54 31.03 27.6 15.78 | 30.85 | 344 250 A \Y,
* 2412 111.3 - - 98.74 27.6 1581 | 30.85 | 344 250 P \%
* 2412 108.19 - - 95.63 27.6 1581 | 30.85 | 344 250 A \%
\Y,
\%
2364.32 53.03 -20.97 74 40.48 27.67 15.74 | 30.86 258 34 P H
2389.38 42.68 -11.32 54 30.17 27.6 15.77 | 30.86 258 34 A H
* 2437 111.48 - - 98.88 27.6 15.84 | 30.84 | 258 34 P H
* 2437 108.36 - - 95.76 27.6 15.84 | 30.84 | 258 34 A H
2485.23 52.77 -21.23 74 40.21 27.47 1591 | 30.82 258 34 P H

802.11b
2484.11 42.8 -11.2 54 30.24 27.47 1591 | 30.82 258 34 A H

CH 06

2371.32 53.65 -20.35 74 41.13 27.63 15.75 | 30.86 292 253 P \%

2437MHz
2389.94 42.93 -11.07 54 30.41 27.6 15.77 | 30.85 292 253 A V
* 2437 111.44 - - 98.84 27.6 15.84 | 30.84 | 292 253 P \%
* 2437 108.2 - - 95.6 27.6 1584 | 30.84 | 292 253 A \%
2498.39 53.36 -20.64 74 40.84 27.4 1593 | 30.81 292 253 P \Y,
2483.97 42.68 -11.32 54 30.12 27.47 1591 | 30.82 292 253 A \%
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* 2462 112.54 - - 99.96 27.53 15.88 | 30.83 | 341 34 P H
* 2462 109.33 - - 96.75 27.53 15.88 | 30.83 | 341 34 A H
2486.56 55.73 -18.27 74 43.17 27.47 1591 | 30.82 | 341 34 P H
2486.04 47.89 -6.11 54 35.33 27.47 1591 | 30.82 | 341 34 A H
H
802.11b
H
CH 11
* 2462 110.67 - - 98.09 27.53 15.88 | 30.83 | 286 259 P \%
2462MHz
* 2462 107.43 - - 94.85 27.53 15.88 | 30.83 | 286 259 A \%
2484 54.76 -19.24 74 42.2 27.47 15.91 | 30.82 | 286 259 P \Y,
2486.12 45.77 -8.23 54 33.21 27.47 1591 | 30.82 | 286 259 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B15 of B51

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.11 -34.89 74 57.37 313 8.5 58.06 100 0 P H
H
H
802.11b
H
CHO1
4824 39.38 -34.62 74 57.64 313 8.5 58.06 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 39.71 -34.29 74 57.86 313 8.65 58.1 100 0 P H
7311 45.3 -28.7 74 56.17 36.2 11.27 | 58.34 | 100 0 P H
H
802.11b
H
CH 06
4874 38.69 -35.31 74 56.84 313 8.65 58.1 100 0 P V
2437MHz
7311 44.39 -29.61 74 55.26 36.2 11.27 | 58.34 | 100 0 P \%
V
V
4924 38.94 -35.06 74 56.91 31.37 8.8 58.14 | 100 0 P H
7386 46.99 -27.01 74 57.53 36.5 11.28 | 58.32 100 0 P H
H
802.11b
H
CH 11
4924 39.34 -34.66 74 57.31 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 45.08 -28.92 74 55.62 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2389.59 61.22 -12.78 74 48.71 27.6 15.77 | 30.86 113 40 P H
2390 51.57 -2.43 54 39.04 27.6 15.78 | 30.85 113 40 A H
* 2412 107.55 - - 94.99 27.6 15.81 | 30.85 113 40 P H
* 2412 100.17 - - 87.61 27.6 15.81 | 30.85 113 40 A H
H

802.11g
H

CHO01

2389.275 64.6 -9.4 74 52.09 27.6 15.77 | 30.86 311 254 P \%

2412MHz
2390 52.51 -1.49 54 39.98 27.6 15.78 | 30.85 311 254 A \Y,
* 2412 108.21 - - 95.65 27.6 1581 | 30.85 | 311 254 P \%
* 2412 100.7 - - 88.14 27.6 1581 | 30.85 | 311 254 A \%
\Y,
\%
2340.1 53.33 -20.67 74 40.81 27.7 15.7 30.88 190 37 P H
2389.38 44.08 -9.92 54 31.57 27.6 15.77 | 30.86 190 37 A H
* 2437 111.61 - - 99.01 27.6 15.84 | 30.84 190 37 P H
* 2437 104.28 - - 91.68 27.6 15.84 | 30.84 190 37 A H
2483.69 55.51 -18.49 74 42.95 27.47 1591 | 30.82 190 37 P H

802.11g
2483.69 45.81 -8.19 54 33.25 27.47 1591 | 30.82 190 37 A H

CH 06

2389.94 54.08 -19.92 74 41.56 27.6 15.77 | 30.85 | 327 253 P \%

2437MHz
2389.8 45.45 -8.55 54 32.93 27.6 15.77 | 30.85 | 327 253 A V
* 2437 111.52 - - 98.92 27.6 15.84 | 30.84 | 327 253 P \%
* 2437 104.12 - - 91.52 27.6 1584 | 30.84 | 327 253 A \%
2485.16 53.83 -20.17 74 41.27 27.47 1591 | 30.82 | 327 253 P \Y,
2483.5 45.42 -8.58 54 32.86 27.47 1591 | 30.82 327 253 A \%
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2462 109.34 - - 96.76 27.53 15.88 | 30.83 | 100 37 P H
2462 101.79 - - 89.21 27.53 15.88 | 30.83 | 100 37 A H
2484.48 62.77 -11.23 74 50.21 27.47 1591 | 30.82 | 100 37 P H
2483.52 52.59 -1.41 54 40.03 27.47 1591 | 30.82 | 100 37 A H
H
802.11g
H
CH 11
2462 106.46 - - 93.88 27.53 15.88 | 30.83 | 292 254 P \%
2462MHz
2462 98.92 - - 86.34 27.53 15.88 | 30.83 | 292 254 A \%
2484.72 60.82 -13.18 74 48.26 27.47 15.91 | 30.82 | 292 254 P \Y,
2483.8 49.5 -4.5 54 36.94 27.47 1591 | 30.82 | 292 254 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.61 -36.39 74 55.87 313 8.5 58.06 100 0 P H
H
H
802.11g
H
CHO1
4824 37.94 -36.06 74 56.2 313 8.5 58.06 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 37.3 -36.7 74 55.45 313 8.65 58.1 100 0 P H
7311 44.31 -29.69 74 55.18 36.2 11.27 | 58.34 | 100 0 P H
H
802.11g
H
CH 06
4874 37.53 -36.47 74 55.68 313 8.65 58.1 100 0 P V
2437MHz
7311 43.72 -30.28 74 54.59 36.2 11.27 | 58.34 | 100 0 P \%
V
V
4924 38.65 -35.35 74 56.62 31.37 8.8 58.14 | 100 0 P H
7386 43.79 -30.21 74 54.33 36.5 11.28 | 58.32 100 0 P H
H
802.11g
H
CH 11
4924 38.81 -35.19 74 56.78 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 44.36 -29.64 74 54.9 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
2390 65.02 -8.98 74 52.49 27.6 15.78 30.85 177 41 P H
2390 51.15 -2.85 54 38.62 27.6 15.78 30.85 177 41 A H
* 2412 106.18 - - 93.62 27.6 15.81 30.85 177 41 P H
* 2412 984 - - 85.84 27.6 15.81 30.85 177 41 A H
802.11ac H
VHT20 H
CHO1 2389.905 64.75 -9.25 74 52.23 27.6 15.77 | 30.85 312 255 P \%
2412MHz 2389.695 52.73 | -1.27 54 40.22 27.6 1577 | 3086 | 312 | 255 | A | V
* 2412 106.89 - - 94.33 27.6 15.81 | 30.85 312 255 P \%
* 2412 99.1 - - 86.54 27.6 15.81 | 30.85 312 255 A \%
\%
\%
2388.82 55.85 -18.15 74 43.34 27.6 15.77 30.86 100 46 P H
2389.38 45.85 -8.15 54 33.34 27.6 15.77 30.86 100 46 A H
* 2437 112.6 - - 100 27.6 15.84 30.84 100 46 P H
* 2437 105.22 - - 92.62 27.6 15.84 30.84 100 46 A H
802.11ac 2485.79 56.24 | -17.76 74 4368 | 2747 | 1591 | 30.82 | 100 | 46 P | H
VHT20 2483.83 47.58 -6.42 54 35.02 27.47 15.91 30.82 100 46 A H
CH 06 2387 55.69 -18.31 74 43.18 27.6 15.77 30.86 272 252 P \%
2437MHz 2389.8 46.32 -7.68 54 33.8 27.6 1577 | 30.85 | 272 | 252 | A | V
* 2437 112.42 - - 99.82 27.6 15.84 30.84 272 252 P \%
* 2437 104.8 - - 92.2 27.6 15.84 30.84 272 252 A \%
2484.53 55.01 -18.99 74 42.45 27.47 15.91 30.82 272 252 P \%
2483.55 45.93 -8.07 54 33.37 27.47 15.91 30.82 272 252 A \%
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2462 108.14 - - 95.56 27.53 15.88 | 30.83 | 176 39 P H
2462 100.42 - - 87.84 27.53 15.88 30.83 176 39 A H
2484.2 63.76 -10.24 74 51.2 27.47 15.91 30.82 176 39 P H
2483.6 52.66 -1.34 54 40.1 27.47 15.91 30.82 176 39 A H
802.11ac H
VHT20 H
CH11 2462 106.31 - - 93.73 27.53 15.88 30.83 296 257 P \%
2462MHz 2462 98.5 - - 8592 | 2753 | 1588 | 30.83 | 296 | 257 | A | V
2483.68 65.5 -8.5 74 52.94 27.47 1591 30.82 296 257 P \%
2483.6 50.42 -3.58 54 37.86 27.47 1591 | 30.82 | 296 | 257 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.98 -36.02 74 56.24 31.3 8.5 58.06 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 37.85 -36.15 74 56.11 313 8.5 58.06 100 0 P \%
2412MHz vV
\%
\%
4874 38.15 -35.85 74 56.3 313 8.65 58.1 100 0 P H
7311 43.2 -30.8 74 54.07 36.2 11.27 58.34 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 37.8 -36.2 74 55.95 31.3 8.65 58.1 100 0 P |V
2437MHz 7311 43.37 |-30.63 74 54.24 36.2 11.27 | 58.34 | 100 0 P |V
\%
\%
4924 37.79 -36.21 74 55.76 31.37 8.8 58.14 100 0 P H
7386 43.22 -30.78 74 53.76 36.5 11.28 | 58.32 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 37.85 -36.15 74 55.82 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 43.61 |-30.39 74 54.15 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2386.72 60 -14 74 47.49 27.6 15.77 30.86 100 37 P H
2389.38 50.95 -3.05 54 38.44 27.6 15.77 | 30.86 | 100 37 A | H
* 2422 103.16 - - 90.58 27.6 15.82 30.84 100 37 P H
* 2422 95.56 - - 82.98 27.6 1582 | 30.84 | 100 37 A | H
802.11ac 2484.6 54.55 -19.45 74 41.99 27.47 15.91 30.82 100 37 P H
VHT40 2483.9 45.82 -8.18 54 33.26 27.47 1591 30.82 100 37 A H
CH 03 2389.52 60.42 -13.58 74 47.91 27.6 15.77 | 30.86 | 274 | 250 P |V
2422MHz 2389.38 52.28 | -1.72 54 39.77 27.6 15.77 | 30.86 | 274 | 250 | A | V
* 2422 103.03 - - 90.45 27.6 15.82 | 30.84 | 274 | 250 P |V
* 2422 95.55 - - 82.97 27.6 15.82 | 30.84 | 274 | 250 AV
2484.81 53.75 -20.25 74 41.19 27.47 15.91 30.82 274 250 P \%
2484.04 4471 -9.29 54 32.15 27.47 15.91 30.82 274 250 A \%
2388.82 56.49 -17.51 74 43.98 27.6 15.77 30.86 100 37 P H
2389.94 47.34 -6.66 54 34.82 27.6 15.77 30.85 100 37 A H
* 2437 105.77 - - 93.17 27.6 15.84 30.84 100 37 P H
* 2437 98.11 - - 85.51 27.6 15.84 30.84 100 37 A H
802.11ac 2483.97 62.5 -11.5 74 49.94 | 2747 | 1591 | 30.82 | 100 | 37 P | H
VHT40 2483.62 51.99 -2.01 54 39.43 27.47 15.91 30.82 100 37 A H
CH 06 2389.8 59.89 -14.11 74 47.37 27.6 15.77 30.85 345 255 P \%
2437MHz 2389.66 49.87 -4.13 54 37.36 27.6 15.77 | 30.86 | 345 | 255 AV
* 2437 104.38 - - 91.78 27.6 15.84 30.84 345 255 P \%
* 2437 96.91 - - 84.31 27.6 15.84 30.84 345 255 A \%
2484.25 58.6 -15.4 74 46.04 27.47 15.91 30.82 345 255 P \%
2483.5 48.4 -5.6 54 35.84 27.47 15.91 30.82 345 255 A \%
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2369.22 54.07 -19.93 74 41.56 27.63 15.74 | 30.86 | 100 36 P H
2389.1 44.46 -9.54 54 31.95 27.6 15.77 30.86 100 36 A H
* 2452 102.78 - - 90.15 27.6 15.86 | 30.83 | 100 36 P H
* 2452 95.31 - - 82.68 27.6 15.86 30.83 100 36 A H
802.11ac 2483.5 60.28 -13.72 74 47.72 27.47 1591 | 30.82 | 100 36 P H
VHT40 2483.69 52.97 -1.03 54 40.41 27.47 1591 30.82 100 36 A H
CH 09 2331.56 53.82 -20.18 74 41.25 27.77 15.69 30.89 306 254 P \%
2452MHz 2387 45 -9 54 32.49 27.6 1577 | 30.86 | 306 | 254 | A | V
* 2452 101.29 - - 88.66 27.6 15.86 | 30.83 | 306 | 254 P \Y
* 2452 93.85 - - 81.22 27.6 15.86 | 30.83 | 306 | 254 AV
2483.83 57.34 -16.66 74 44.78 27.47 1591 30.82 306 254 P \%
2484.18 48.96 -5.04 54 36.4 27.47 1591 | 30.82 | 306 | 254 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 37.84 |-36.16 74 56.06 31.3 8.56 | 58.08 | 100 0 P | H
7266 44.46 | -29.54 74 55.35 36.2 11.26 | 58.35 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 38.54 |-35.46 74 56.76 31.3 8.56 | 58.08 | 100 0 P |V
2422MHz 7266 44.26 | -29.74 74 55.15 36.2 11.26 | 58.35 | 100 0 P |V
Y
Y
4874 38.21 |-35.79 74 56.36 31.3 8.65 58.1 | 100 0 P | H
7311 44.14 | -29.86 74 55.01 36.2 11.27 | 58.34 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 38.71 |-35.29 74 56.86 31.3 8.65 58.1 | 100 0 P |V
2437MHz 7311 43.8 -30.2 74 54.67 36.2 11.27 | 58.34 | 100 0 P |V
\Y
\Y
4904 38.68 |-35.32 74 56.73 | 31.33 8.74 | 58.12 | 100 0 P | H
7356 43.64 |-30.36 74 54.39 36.3 11.28 | 58.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 38.13 |-35.87 74 56.18 | 31.33 8.74 | 58.12 | 100 0 P |V
2452MHz 7356 43.42 | -30.58 74 54.17 36.3 11.28 | 58.33 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz
2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
86.26 22.46 -17.54 40 39.52 14.23 1.14 32.53 - - P H
107.6 24.33 -19.17 43.5 38.82 16.7 1.25 3251 - - P H
264.74 28.48 -17.52 46 38.87 20 1.94 32.52 - - P H
323.91 30.87 -15.13 46 41.61 19.58 2.14 32.54 100 0 P H
419.94 25.97 -20.03 46 33.39 22.6 245 32.55 - - P H
576.11 28.4 -17.6 46 31.91 26.08 2.84 32.59 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 84.32 23.03 -16.97 40 40.33 14.03 1.12 32.54 - - P \%
LF 120.21 22.26 -21.24 43.5 35.9 17.5 131 32.51 - - P \%
258.92 23.95 -22.05 46 34.55 19.83 1.92 32.52 - - P \%
322.94 25.98 -20.02 46 36.75 19.56 2.13 32.54 - - P \%
387.93 24.19 -21.81 46 32.87 21.42 2.37 32.55 - - P \%
950.53 335 -12.5 46 29.91 30.91 3.64 31.21 | 100 0 P \Y
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2387.385 55.3 -18.7 74 42.79 27.6 15.77 | 30.86 292 130 P H
2389.17 45.87 -8.13 54 33.36 27.6 15.77 | 30.86 292 130 A H
* 2412 117.15 - - 104.59 27.6 15.81 | 30.85 292 130 P H
* 2412 114.11 - - 101.55 27.6 15.81 | 30.85 292 130 A H
H

802.11b
H

CHO1

2388.855 54.55 -19.45 74 42.04 27.6 15.77 | 30.86 | 371 93 P \%

2412MHz
2389.17 46.57 -7.43 54 34.06 27.6 15.77 | 30.86 | 371 93 A \Y,
* 2412 115.81 - - 103.25 27.6 1581 | 30.85 | 371 93 P \%
* 2412 112.75 - - 100.19 27.6 1581 | 30.85 | 371 93 A \%
\Y,
\%
2361.8 53.66 -20.34 74 41.14 27.67 15.73 | 30.88 259 133 P H
2389.94 43.35 -10.65 54 30.83 27.6 15.77 | 30.85 | 259 133 A H
* 2437 117.43 - - 104.83 27.6 15.84 | 30.84 | 259 133 P H
* 2437 114.31 - - 101.71 27.6 15.84 | 30.84 | 259 133 A H
2486.98 53.01 -20.99 74 40.45 27.47 1591 | 30.82 259 133 P H

802.11b
2483.9 43.22 -10.78 54 30.66 27.47 1591 | 30.82 259 133 A H

CH 06

2323.16 53 -21 74 40.45 27.77 15.67 | 30.89 | 390 83 P \%

2437MHz
2389.94 43.24 -10.76 54 30.72 27.6 15.77 | 30.85 | 390 83 A V
* 2437 114.38 - - 101.78 27.6 15.84 | 30.84 | 390 83 P \%
* 2437 111.33 - - 98.73 27.6 15.84 | 30.84 | 390 83 A \%
2485.86 53.48 -20.52 74 40.92 27.47 1591 | 30.82 | 390 83 P \Y,
2483.97 42.79 -11.21 54 30.23 27.47 1591 | 30.82 390 83 A \%
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* 2462 117.49 - - 104.91 27.53 15.88 | 30.83 | 252 136 P H
* 2462 114.39 - - 101.81 27.53 15.88 | 30.83 | 252 136 A H
2484.6 56.9 -17.1 74 44.34 27.47 1591 | 30.82 | 252 136 P H
2483.52 49.65 -4.35 54 37.09 27.47 1591 | 30.82 | 252 136 A H
H
802.11b
H
CH 11
* 2462 113.91 - - 101.33 27.53 15.88 | 30.83 | 386 77 P \%
2462MHz
* 2462 110.82 - - 98.24 27.53 15.88 | 30.83 | 386 77 A \%
2483.76 55.96 -18.04 74 43.4 27.47 15.91 | 30.82 | 386 77 P \Y,
2483.52 48.11 -5.89 54 35.55 27.47 1591 | 30.82 | 386 77 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.27 -32.73 74 59.53 313 8.5 58.06 100 0 P H
H
H
802.11b
H
CHO1
4824 40.25 -33.75 74 58.51 313 8.5 58.06 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 40.74 -33.26 74 58.89 313 8.65 58.1 100 0 P H
7311 48.8 -25.2 74 59.67 36.2 11.27 | 58.34 | 100 0 P H
H
802.11b
H
CH 06
4874 39.39 -34.61 74 57.54 313 8.65 58.1 100 0 P \Y,
2437MHz
7311 47.84 -26.16 74 58.71 36.2 11.27 | 58.34 | 100 0 P \%
V
V
4924 39.34 -34.66 74 57.31 31.37 8.8 58.14 | 100 0 P H
7386 46.59 -27.41 74 57.13 36.5 11.28 | 58.32 100 0 P H
H
802.11b
H
CH 11
4924 39.55 -34.45 74 57.52 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 45.26 -28.74 74 55.8 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.96 67.54 -6.46 74 55.03 27.6 15.77 | 30.86 235 130 P H
2389.695 52.56 -1.44 54 40.05 27.6 15.77 | 30.86 235 130 A H
* 2412 112.68 - - 100.12 27.6 15.81 | 30.85 235 130 P H
* 2412 105.05 - - 92.49 27.6 15.81 | 30.85 235 130 A H
H
802.11g
H
CHO1
2389.17 64.74 -9.26 74 52.23 27.6 15.77 | 30.86 | 352 82 P \%
2412MHz
2388.96 50.12 -3.88 54 37.61 27.6 15.77 | 30.86 | 352 82 A \Y,
* 2412 111.63 - - 99.07 27.6 1581 | 30.85 | 352 82 P \%
* 2412 103.92 - - 91.36 27.6 1581 | 30.85 | 352 82 A \%
\Y,
\%
2384.76 54.74 -19.26 74 42.2 27.63 15.77 | 30.86 257 134 P H
2389.94 46.14 -7.86 54 33.62 27.6 15.77 | 30.85 | 257 134 A H
* 2437 117.07 - - 104.47 27.6 15.84 | 30.84 | 257 134 P H
* 2437 109.6 - - 97 27.6 15.84 | 30.84 | 257 134 A H
2483.83 54.73 -19.27 74 42.17 27.47 1591 | 30.82 257 134 P H
802.11g
2483.5 45.85 -8.15 54 33.29 27.47 1591 | 30.82 257 134 A H
CH 06
2387.98 54.99 -19.01 74 42.48 27.6 15.77 | 30.86 | 354 94 P \%
2437MHz
2389.94 45.76 -8.24 54 33.24 27.6 15.77 | 30.85 | 354 94 A V
* 2437 116.02 - - 103.42 27.6 15.84 | 30.84 | 354 94 P \%
* 2437 108.38 - - 95.78 27.6 1584 | 30.84 | 354 94 A \%
2484.11 53.98 -20.02 74 41.42 27.47 1591 | 30.82 | 354 94 P \Y,
2483.55 44.85 -9.15 54 32.29 27.47 1591 | 30.82 354 94 A \%
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* 2462 113.58 - - 101 27.53 15.88 | 30.83 | 205 132 P H
* 2462 106.02 - - 93.44 27.53 15.88 | 30.83 | 205 132 A H
2483.72 64.63 -9.37 74 52.07 27.47 1591 | 30.82 | 205 132 P H
2483.52 52.29 -1.71 54 39.73 27.47 1591 | 30.82 | 205 132 A H
H
802.11g
H
CH 11
* 2462 110.53 - - 97.95 27.53 15.88 | 30.83 | 282 95 P \%
2462MHz
* 2462 103.19 - - 90.61 27.53 15.88 | 30.83 | 282 95 A \%
2483.56 63.06 -10.94 74 50.5 27.47 15.91 | 30.82 | 282 95 P \Y,
2483.52 50.42 -3.58 54 37.86 27.47 1591 | 30.82 | 282 95 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B31 of B51

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.78 -35.22 74 57.04 313 8.5 58.06 100 0 P H
H
H
802.11g
H
CHO1
4824 38.96 -35.04 74 57.22 313 8.5 58.06 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 38.74 -35.26 74 56.89 313 8.65 58.1 100 0 P H
7311 46.11 -27.89 74 56.98 36.2 11.27 | 58.34 | 100 0 P H
H
802.11g
H
CH 06
4874 39.68 -34.32 74 57.83 313 8.65 58.1 100 0 P V
2437MHz
7311 45.72 -28.28 74 56.59 36.2 11.27 | 58.34 | 100 0 P \%
V
V
4924 38.32 -35.68 74 56.29 31.37 8.8 58.14 | 100 0 P H
7386 45.28 -28.72 74 55.82 36.5 11.28 | 58.32 100 0 P H
H
802.11g
H
CH 11
4924 39.22 -34.78 74 57.19 31.37 8.8 58.14 | 100 0 P \%
2462MHz
7386 45.12 -28.88 74 55.66 36.5 11.28 | 58.32 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2390 67.67 -6.33 74 55.14 27.6 15.78 30.85 235 128 P H
2389.905 52.79 -1.21 54 40.27 27.6 15.77 | 30.85 | 235 | 128 A H
* 2412 109.5 - - 96.94 27.6 15.81 30.85 235 128 P H
* 2412 101.61 - - 89.05 27.6 15.81 | 30.85 | 235 | 128 A H
802.11ac H
VHT20 H
CH 01 2390 65.88 -8.12 74 53.35 27.6 15.78 | 30.85 | 370 88 P Y
2412MHz 2390 51.86 -2.14 54 39.33 27.6 15.78 | 30.85 | 370 88 A |V
* 2412 108.6 - - 96.04 27.6 15.81 | 30.85 | 370 88 P Y,
* 2412 101.02 - - 88.46 27.6 15.81 | 30.85 | 370 88 AV
\%
\%
2389.24 54.77 -19.23 74 42.26 27.6 15.77 30.86 260 134 P H
2389.52 46.43 -7.57 54 33.92 27.6 15.77 30.86 260 134 A H
* 2437 117.42 - - 104.82 27.6 15.84 30.84 260 134 P H
* 2437 109.9 - - 97.3 27.6 15.84 30.84 260 134 A H
802.11ac 2483.76 55.04 |-18.96 74 4248 | 2747 | 1591 | 3082 | 260 | 134 | P | H
VHT20 2483.55 45.76 -8.24 54 33.2 27.47 15.91 30.82 260 134 A H
CH 06 2389.1 56.96 -17.04 74 44.45 27.6 15.77 30.86 181 268 P \%
2437MHz 2389.94 45.88 | -8.12 54 33.36 27.6 1577 | 3085 | 181 | 268 | A | V
* 2437 113.72 - - 101.12 27.6 15.84 30.84 181 268 P \%
* 2437 106.09 - - 93.49 27.6 15.84 30.84 181 268 A \%
2487.96 54.05 -19.95 74 41.56 27.4 15.91 30.82 181 268 P \%
2484.25 44.59 -9.41 54 32.03 27.47 15.91 30.82 181 268 A \%
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* 2462 111.32 - - 98.74 27.53 15.88 | 30.83 | 348 | 136 P H
* 2462 103.53 - - 90.95 27.53 15.88 30.83 348 136 A H
2484.56 64.54 -9.46 74 51.98 27.47 15.91 30.82 348 136 P H
2484.2 51.72 -2.28 54 39.16 27.47 15.91 30.82 348 136 A H
802.11ac H
VHT20 H
CH11 * 2462 109.97 - - 97.39 27.53 15.88 30.83 380 86 P \%
2462MHz |« 2462 102.14 - - 89.56 | 27.53 | 1588 | 30.83 | 380 | 8 | A | V
2483.52 65.19 -8.81 74 52.63 27.47 1591 | 30.82 | 380 86 P |V
2483.56 51.46 -2.54 54 38.9 27.47 1591 | 30.82 | 380 86 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 38.18 -35.82 74 56.44 31.3 8.5 58.06 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 38 -36 74 56.26 31.3 8.5 58.06 | 100 0 P |V
2412MHz vV
\%
\%
4874 38.43 -35.57 74 56.58 313 8.65 58.1 100 0 P H
7311 44.67 -29.33 74 55.54 36.2 11.27 58.34 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 37.96 | -36.04 74 56.11 31.3 8.65 58.1 100 0 P |V
2437MHz 7311 4554 | -28.46 74 56.41 36.2 11.27 | 58.34 | 100 0 P |V
\%
\%
4924 38.51 -35.49 74 56.48 31.37 8.8 58.14 100 0 P H
7386 44.45 | -29.55 74 54.99 36.5 11.28 | 58.32 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 38.3 -35.7 74 56.27 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 44.47 | -29.53 74 55.01 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
23884 65.13 -8.87 74 52.62 27.6 15.77 30.86 206 135 P H
2388.96 52.59 -1.41 54 40.08 27.6 15.77 | 30.86 | 206 | 135 A H
* 2422 106.4 - - 93.81 27.6 15.83 30.84 206 135 P H
* 2422 99.02 - - 86.44 27.6 15.82 30.84 206 135 A H
802.11ac 2484.04 53.65 -20.35 74 41.09 27.47 1591 | 30.82 | 206 | 135 P H
VHT40 2484.46 44.34 -9.66 54 31.78 27.47 1591 30.82 206 135 A H
CH 03 2388.82 62.55 -11.45 74 50.04 27.6 15.77 | 30.86 | 297 | 109 P Y
2422MHz 2388.96 51.03 | -2.97 54 38.52 27.6 1577 | 30.86 | 297 | 109 | A | V
* 2422 105.12 - - 92.54 27.6 15.82 | 30.84 | 297 | 109 P Y,
* 2422 97.8 - - 85.22 27.6 15.82 | 30.84 | 297 | 109 AV
2495.31 53.15 -20.85 74 40.64 274 15.92 30.81 297 109 P \%
2483.97 44.42 -9.58 54 31.86 27.47 1591 | 30.82 | 297 | 109 AV
2389.8 62.71 -11.29 74 50.19 27.6 15.77 30.85 207 45 P H
2389.24 52.42 -1.58 54 39.91 27.6 15.77 30.86 207 45 A H
* 2437 109.21 - - 96.61 27.6 15.84 30.84 207 45 P H
* 2437 101.78 - - 89.18 27.6 15.84 30.84 207 45 A H
802.11ac 2483.83 59.68 |-14.32 74 4712 | 2747 | 1591 | 30.82 | 207 | 45 P | H
VHT40 2484.32 49.67 -4.33 54 37.11 27.47 15.91 30.82 207 45 A H
CH 06 2388.68 63.3 -10.7 74 50.79 27.6 15.77 30.86 319 96 P \%
2437MHz 2389.1 52.79 -1.21 54 40.28 27.6 15.77 30.86 319 96 A \%
* 2437 107.56 - - 94.96 27.6 15.84 30.84 319 96 P \%
* 2437 100.38 - - 87.78 27.6 15.84 30.84 319 96 A \%
2483.55 58.41 -15.59 74 45.85 27.47 15.91 30.82 319 96 P \%
2483.76 49.08 -4.92 54 36.52 27.47 15.91 30.82 319 96 A \%
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2343.74 53.79 -20.21 74 41.26 27.7 5.79 30.88 | 201 | 132 P H
2389.66 44.79 -9.21 54 32.28 27.6 5.85 30.86 201 132 A H
2452 106.08 - - 93.45 27.6 5.94 30.83 | 201 | 132 P H
2452 99.17 - - 86.54 27.6 5.94 30.83 201 132 A H
802.11ac 2483.76 60.78 -13.22 74 48.22 27.47 5.99 30.82 | 201 | 132 P H
VHT40 2484.46 52.17 -1.83 54 39.61 27.47 5.99 30.82 201 132 A H
CH 09 2356.62 54.01 -19.99 74 415 27.67 15.72 30.88 296 47 P \%
2452MHz 2388.12 44,65 | -9.35 54 32.14 27.6 15.77 | 30.86 | 296 | 47 AV
2452 103.75 - - 91.12 27.6 15.86 30.83 296 47 P \%
2452 96.88 - - 84.25 27.6 15.86 | 30.83 | 296 47 AV
2488.03 58.47 -15.53 74 45.98 274 1591 30.82 296 47 P \%
2484.46 49.99 -4.01 54 37.43 27.47 15.91 30.82 296 47 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4844 37.66 -36.34 74 55.88 31.3 8.56 58.08 100 0 P H
7266 43.25 -30.75 74 54.14 36.2 11.26 58.35 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 38.35 -35.65 74 56.57 313 8.56 58.08 100 0 P \%
2422MHz 7266 44.06 | -29.94 74 54.95 36.2 11.26 | 58.35 | 100 0 P |V
\%
\%
4874 38.27 -35.73 74 56.42 313 8.65 58.1 100 0 P H
7311 43.98 -30.02 74 54.85 36.2 11.27 58.34 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 37.75 -36.25 74 55.9 31.3 8.65 58.1 100 0 P \%
2437MHz 7311 445 -29.5 74 55.37 36.2 11.27 | 58.34 | 100 0 P |V
\%
\%
4904 38.26 -35.74 74 56.31 31.33 8.74 58.12 100 0 P H
7356 44.2 -29.8 74 54.95 36.3 11.28 58.33 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 38.5 -35.5 74 56.55 31.33 8.74 58.12 100 0 P \%
2452MHz 7356 43.39 | -30.61 74 54.14 36.3 11.28 | 58.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
31.94 23.3 -16.7 40 31.09 24.14 0.69 32.62 - - P H
88.2 22.09 -21.41 43.5 38.94 14.44 1.14 32.53 - - P H
107.6 23.8 -19.7 43.5 38.29 16.7 1.25 3251 - - P H
274.44 28.13 -17.87 46 39.66 18.82 1.98 32.53 - - P H
322.94 28.67 -17.33 46 39.44 19.56 2.13 32.54 - - P H
914.64 32.3 -13.7 46 30.67 29.39 3.56 31.52 | 100 0 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 84.32 22.37 -17.63 40 39.67 14.03 1.12 32.54 - - P \%
LF 107.6 23.07 -20.43 43.5 37.56 16.7 1.25 32.51 - - P \%
258.92 24.93 -21.07 46 35.53 19.83 1.92 32.52 - - P \%
322.94 27.5 -18.5 46 38.27 19.56 2.13 32.54 - - P \%
592.6 29.31 -16.69 46 32.97 25.9 29 32.6 - - P \%
745.86 31.97 -14.03 46 32.73 28.23 3.19 3231 100 0 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<CDD Mode for XPAD>

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2329.46 54.55 -19.45 74 41.99 27.77 5.76 30.89 100 135 P H
2389.8 45 -9 54 32.48 27.6 5.85 30.85 | 100 | 135 A H
* 2452 103.02 - - 90.39 27.6 5.94 30.83 | 100 | 135 P H
* 2452 95.73 - - 83.1 27.6 5.94 30.83 | 100 | 135 A H
802.11ac 2483.55 63.78 -10.22 74 51.22 27.47 5.99 30.82 | 100 | 135 P H
VHT40 2483.69 51.54 -2.46 54 38.98 27.47 5.99 30.82 | 100 | 135 A H
CH 09 2317.56 54.45 -19.55 74 41.9 27.77 5.75 30.89 306 348 P \%
2452MHz 2389.1 45.02 -8.98 54 3251 27.6 5.85 30.86 | 306 | 348 A |V
* 2452 104.84 - - 92.21 27.6 5.94 30.83 | 306 | 348 P Y,
* 2452 97.46 - - 84.83 27.6 5.94 30.83 | 306 | 348 AV
2483.69 63.69 -10.31 74 51.13 27.47 5.99 30.82 | 306 | 348 P \Y,
2484.11 51.21 -2.79 54 38.65 27.47 5.99 30.82 306 348 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4904 40.3 -33.7 74 58.35 31.33 8.28 58.12 100 0 P H
7356 44.6 -29.4 74 55.35 36.3 10.82 | 58.33 | 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 39.11 -34.89 74 57.16 31.33 8.28 58.12 | 100 0 P |V
2452MHz 7356 44.33 | -29.67 74 55.08 36.3 10.82 | 58.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz
2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
86.26 22.27 -17.73 40 39.33 14.23 1.14 32.53 - - P H
105.66 22.63 -20.87 435 37.11 16.7 1.25 32.51 - - P H
252.13 30.62 -15.38 46 42.22 18.86 1.9 32.52 - - P H
323.91 32.04 -13.96 46 42.78 19.58 2.14 32.54 100 0 P H
359.8 32 -14 46 41.52 20.7 2.25 32.55 - - P H
395.69 30.56 -15.44 46 38.9 21.73 24 32.55 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 30.97 25.1 -14.9 40 32.23 24.81 0.68 32.62 100 0 P \%
LF 87.23 23.32 -16.68 40 40.29 14.32 1.14 32.53 - - P \%
99.84 23.63 -19.87 43.5 38.86 15.97 1.22 32,51 - - P \%
252.13 24.07 -21.93 46 35.67 18.86 1.9 32.52 - - P \%
323.91 27.23 -18.77 46 37.97 19.58 2.14 32.54 - - P \%
504.33 27.48 -18.52 46 33.2 24.09 2.65 32.57 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<TXBF Mode for XSLATE>

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.17 65.64 -8.36 74 52.58 27.6 16.32 30.86 100 42 P H
2390 52.57 -1.43 54 39.49 27.6 16.33 | 30.85 | 100 42 A H
* 2412 110.94 - - 97.84 27.6 16.35 30.85 100 42 P H
* 2412 102.29 - - 89.19 27.6 16.35 30.85 100 42 A H
802.11ac H
VHT20 H
CH 01 2389.485 62.82 -11.18 74 49.76 27.6 16.32 | 30.86 | 400 | 105 P Y
2412MHz 2390 50.08 -3.92 54 37 27.6 16.33 | 30.85 | 400 | 105 A |V
* 2412 107.17 - - 94.07 27.6 16.35 30.85 400 105 P \%
* 2412 98.97 - - 85.87 27.6 16.35 | 30.85 | 400 | 105 AV
\%
\%
2389.52 58.39 -15.61 74 45.33 27.6 16.32 | 30.86 | 100 43 P H
2389.94 47.81 -6.19 54 34.73 27.6 16.33 30.85 100 43 A H
* 2437 115.38 - - 102.25 27.6 16.37 30.84 100 43 P H
* 2437 107.52 - - 94.39 27.6 16.37 30.84 100 43 A H
802.11ac 2484.11 64.18 | -9.82 74 51.11 2747 | 1642 | 30.82 | 100 | 43 P | H
VHT20 2483.5 49.16 -4.84 54 36.09 27.47 16.42 30.82 100 43 A H
CH 06 2386.44 57.69 -16.31 74 44.63 27.6 16.32 30.86 354 98 P \%
2437MHz 2389.8 46.01 -7.99 54 32.93 27.6 16.33 | 30.85 | 354 98 A |V
* 2437 113.18 - - 100.05 27.6 16.37 30.84 354 98 P \%
* 2437 104.89 - - 91.76 27.6 16.37 30.84 354 98 A \%
2484.88 56.83 -17.17 74 43.76 27.47 16.42 30.82 354 98 P \%
2483.5 45.42 -8.58 54 32.35 27.47 16.42 30.82 354 98 A \%
TEL : 886-3-327-3456 Page Number : B43 of B51

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR922214C

2462 111.45 - - 98.35 27.53 16.4 30.83 | 100 43 P H
2462 102.88 - - 89.78 27.53 16.4 30.83 100 43 A H
2483.76 67.1 -6.9 74 54.03 27.47 16.42 | 30.82 | 100 43 P H
2483.56 52.67 -1.33 54 39.6 27.47 16.42 30.82 100 43 A H
802.11ac H
VHT20 H
CH11 2462 108.86 - - 95.76 27.53 16.4 30.83 393 98 P \%
2462MHz 2462 102.22 - - 89.12 | 27.53 16.4 | 30.83 | 393 | 98 | A | V
2483.68 60.18 -13.82 74 47.11 27.47 16.42 30.82 393 98 P \%
2483.52 48.59 -5.41 54 35.52 27.47 16.42 | 30.82 | 393 98 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.43 -34.57 74 60.5 31.3 9.73 62.1 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 39.72 -34.28 74 60.79 31.3 9.73 62.1 100 0 P |V
2412MHz vV
\%
\%
4874 38.99 |-35.01 74 60.08 31.3 9.72 62.11 | 100 0 P H
7311 49.5 -24.5 74 64.56 36.2 11.79 63.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 40.08 -33.92 74 61.17 31.3 9.72 62.11 100 0 P \%
2437MHz 7311 49.69 | -24.31 74 64.75 36.2 11.79 | 63.05 | 100 0 P |V
\%
\%
4924 39.3 -34.7 74 60.33 31.37 9.72 62.12 100 0 P H
7386 44.66 -29.34 74 59.41 36.5 11.77 63.02 100 0 P H
802.11ac H
VHT20 H
CH11 4924 39.26 -34.74 74 60.29 31.37 9.72 62.12 100 0 P \%
2462MHz 7386 4549 | -28.51 74 60.24 36.5 11.77 | 63.02 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.94 63.55 -10.45 74 50.47 27.6 16.33 30.85 100 44 P H
2388.4 52.33 -1.67 54 39.27 27.6 16.32 | 30.86 | 100 44 A H
* 2422 106.95 - - 93.83 27.6 16.36 30.84 100 44 P H
* 2422 98.39 - - 85.27 27.6 16.36 30.84 100 44 A H
802.11ac 2485.86 55.03 |-18.97 74 4196 | 2747 | 16.42 | 30.82 | 100 | 44 P | H
VHT40 2484.25 44.82 -9.18 54 31.75 27.47 16.42 30.82 100 44 A H
CH 03 2389.66 59.53 -14.47 74 46.46 27.6 16.33 | 30.86 | 400 81 P \Y
2422MHz 2389.66 48.19 -5.81 54 35.12 27.6 16.33 | 30.86 | 400 81 A |V
* 2422 102.97 - - 89.85 27.6 16.36 | 30.84 | 400 81 P Y,
* 2422 93.98 - - 80.86 27.6 16.36 | 30.84 | 400 81 AV
249951 53.28 -20.72 74 40.26 27.4 16.43 30.81 400 81 P \%
2484.46 43.18 -10.82 54 30.11 27.47 16.42 | 30.82 | 400 81 AV
2389.8 63.88 -10.12 74 50.8 27.6 16.33 | 30.85 | 100 42 P H
2389.94 50.09 -3.91 54 37.01 27.6 16.33 30.85 100 42 A H
* 2437 108.41 - - 95.28 27.6 16.37 30.84 100 42 P H
* 2437 101.16 - - 88.03 27.6 16.37 30.84 100 42 A H
802.11ac 2483.83 68.23 | -5.77 74 55.16 | 27.47 | 16.42 | 30.82 | 100 | 42 P | H
VHT40 2484.18 52.85 -1.15 54 39.78 27.47 16.42 30.82 100 42 A H
CH 06 2388.96 64.3 -9.7 74 51.24 27.6 16.32 30.86 400 98 P \%
2437MHz 2389.94 50.4 -3.6 54 37.32 27.6 16.33 | 30.85 | 400 98 A |V
* 2437 105.32 - - 92.19 27.6 16.37 30.84 400 98 P \%
* 2437 98.89 - - 85.76 27.6 16.37 30.84 400 98 A \%
2484.32 60.01 -13.99 74 46.94 27.47 16.42 30.82 400 98 P \%
2483.97 48.55 -5.45 54 35.48 27.47 16.42 30.82 400 98 A \%
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2388.54 54.65 -19.35 74 41.59 27.6 16.32 | 30.86 | 100 44 P H
2389.94 44.61 -9.39 54 31.53 27.6 16.33 30.85 100 44 A H
2452 106.74 - - 93.58 27.6 16.39 | 30.83 | 100 44 P H
2452 98.7 - - 85.55 27.6 16.38 30.83 100 44 A H
802.11ac 2483.5 66.33 -7.67 74 53.26 27.47 16.42 | 30.82 | 100 44 P H
VHT40 2484.6 52.94 -1.06 54 39.87 27.47 16.42 30.82 100 44 A H
CH 09 2386.58 55.66 -18.34 74 42.6 27.6 16.32 30.86 393 97 P \%
2452MHz 2389.24 43.79 |-10.21 54 30.73 27.6 16.32 | 30.86 | 393 | 97 AV
2452 101.56 - - 88.4 27.6 16.39 | 30.83 | 393 97 P \Y
2452 93.49 - - 80.33 27.6 16.39 | 30.83 | 393 97 AV
2483.62 57.92 -16.08 74 44.85 27.47 16.42 30.82 393 97 P \%
2484.67 47.23 -6.77 54 34.16 27.47 16.42 | 30.82 | 393 97 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B47 of B51
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 38.62 -35.38 74 59.7 31.3 9.73 62.11 100 0 P H
7266 43.75 | -30.25 74 58.81 36.2 11.8 63.06 | 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 38.07 -35.93 74 59.15 31.3 9.73 62.11 | 100 0 P |V
2422MHz 7266 43.84 |-30.16 74 58.9 36.2 11.8 63.06 | 100 0 P |V
\%
\%
4874 38.97 -35.03 74 60.06 31.3 9.72 62.11 | 100 0 P H
7311 44.53 -29.47 74 59.59 36.2 11.79 63.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.7 -34.3 74 60.79 31.3 9.72 62.11 100 0 P \%
2437MHz 7311 44.44 | -29.56 74 59.5 36.2 11.79 | 63.05 | 100 0 P |V
\%
\%
4944 39.35 -34.65 74 60.35 31.4 9.72 62.12 100 0 P H
7356 4588 |-28.12 74 60.83 36.3 11.78 | 63.03 | 100 0 P H
802.11ac H
VHT40 H
CH 09 4944 39.5 -34.5 74 60.5 31.4 9.72 62.12 100 0 P \%
2452MHz 7356 44.74 | -29.26 74 59.69 36.3 11.78 | 63.03 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B48 of B51
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
48.43 33.93 -6.07 40 50.42 15.14 0.96 32.59 100 0 P H
192.96 32.63 -10.87 435 48.31 14.8 2.01 32.49 - - P H
323.91 39.44 -6.56 46 50 19.58 24 32.54 - - P H
387.93 31.98 -14.02 46 40.47 21.42 2.64 32.55 - - P H
632.37 28.92 -17.08 46 31.57 26.49 34 32.54 - - P H
909.79 32.49 -13.51 46 30.67 29.29 4.09 31.56 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 48.43 30.47 -9.53 40 46.96 15.14 0.96 32.59 100 270 | QP | V
LF 167.74 32.12 -11.38 43.5 46.9 15.83 1.89 325 - - P \%
323.91 31.14 -14.86 46 41.7 19.58 2.4 32.54 - - P \%
388.9 32.55 -13.45 46 40.99 21.46 2.65 32.55 - - P \Y
727.43 30.34 -15.66 46 31.55 27.55 3.59 32.35 - - P \%
884.57 32.74 -13.26 46 31.51 28.91 4.05 31.73 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B49 of B51
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B50 of B51
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Report No. : FR922214C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI | Note| Frequency | Level Over Limit Read |Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
e (MHz ) (dB‘)‘V/m (dB) (ng‘V/m (dBpV) (dB/m)| (dB) | (dB) (cm) (deg)(P/A) (H)/V
802.11b 2390 5545 -1855 74 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2419MHz 2390 4354 -10.46 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : B51 of B51
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Appendix C. Radiated Spurious Emission Plots

: . Temperature : 23~26°C
Test Engineer : Watt Tseng, Karl Hou, Big-Show Wang
Relative Humidity : [50~57%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : Clof C181

FAX : 886-3-328-4978
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Report No. :

FR922214C

<CDD Mode for XSLATE>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.04.07 1 (080 Date: 2019.04.07
1309 1300)
1200 1200)
1100 ~ 100
1009 / 1000)
s00 / 90|
300 a0 ek
700) 70|
o : o il | Sttt
. . Y S —eRemR———" A
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1922214 Project 1922214
Mode :10 Mode 10
) @Buvim) Date: 2019.04.07 o 0B Date: 2019.04.07
1300 1300)
1200 1200)
1109 ~ 09 i
1000 1000)
s00 90|
800 / a0
700 / 09
500 = 60|
A6 54
500 Val 50| — e
400 = 800 e
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project 1922214 Project 922214
Mode :10 Mode 10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 o) 1
1000 1000
900 90
200 w09 PERK 74
700 700
500 5 60 f L P~
nponad | bderssd g odiehogi
50 50.0] oot s b
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 110 Mode B
1 (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 ~ 60 I ]
s0d — s0d T —
400 B e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 110 Mode 10

TEL : 886-3-327-3456 Page Number : C30of C181
FAX : 886-3-328-4978
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Rep

ort No.: FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 @BV

)

Date: 2019-04.07

el (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
110 o)
1000 1000
a0 \ s0g
200 ) w09 PERK 74
700 700
00l saq) J
: TR ———
50, e I EISIPORIVIURNS U s ot it
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 230, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode B Mode B
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
0o A 10
900 \ 904
w00 \ s00
o \ o
500 /v 60 | W
g —— d = ) =
L e B e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode B Mode 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. :

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Fundamental

Peak

Date: 2019-04.07

PEAK_BE 74

2440,

$03CHI5-HY
+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak
922214
Bt

250,

2

Left blank

Avg.

Date: 2019.04.07

AVG_BE_54]

2840,

+03CHIS-HY
: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
922214
11

250,

2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

) @B Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300)
1200 1200)
1109 1100
1000 1 1000
909) 904
200 w09 PERK 74
700) 704
509) 604
: o) it
500 e S0 st bt i
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 11 Mode 11
) @Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300)
1200 1200
1100 1100

1000) 1000
900) 900
s00) 800)

00 rJ ! 700
w00

e i A 54
500 B 50| U -
RS R | | S
B B S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode B Mode 1

TEL : 886-3-327-3456 Page Number : C6 of C181
FAX : 886-3-328-4978
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Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical Fundamental

Peak

A (@Buvim)

Date: 2019-04.07

PEAK_BE 74

430

site
Condition

Detector
Project
Mode

$03CHI5-HY

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak
922214
Bt

Left blank

Avg.

A (@BuVim)

Date: 2019.04.07

100.0| /\,\

N

\/"v\

430

Site
Condition

Detector
Project
Mode

2840, 250,

+03CHIS-HY

* AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
922214
11

2% 2470, 2480, 2490, 2500

0.
Frequency (MiHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
1100 o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 T 60 |
. y et | Notartostrssionsoissesinsiie
sn9) Ty it st Py S E—————
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 12 Mode 12
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
1100 ol
mnn/\/\ 1000
900 = 904
800 80
700 700
609 \ G BE 54| e A 54
50 s00) = -
A N I I R e
400 L I
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 12 Mode 2

TEL : 886-3-327-3456 Page Number : C8 of C181
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FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
1100 o)
uwu/\/\\ 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 - . 60 /
ersrroa | Uttt
500 e e
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 12 Mode 12
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
1100 ol
1000 | 1000
900 904
800 80
700 700
609 G BE 54| e A 54
500 504
SN — P | e se——
400 B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 12 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

1 @BuVim) Date: 2019-04.05 J a8y Date: 20190405
1300) 1300
1200) 1200
1109 00|
1000) / 1000
909 90|
809 09 PERK 74
700) 700)

- N
—
” it

50,0 st R s

100 409
309 300
209 200
100 100
510 2520 7340 7360 7380 2400 215 000 0. 4500 700 1900 200 2300 7500, 7700, 3000
Frequency (MHz) Frequency (WHz)
site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 1922214
Mode 13 Mode 13
Sefting 115 Setting :15
A 6Buvim) Date: 2019.04.05 ol B Date:2013.04.05
1300 1300
1200 1200
109 o

- —

s00) s00)
700 700)
600) 600] ]

500 — 500 —
400 80
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode :13 Mode 13
Setting :15 Setting 15

TEL : 886-3-327-3456 Page Number : C10 of C181
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Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PERK 74
700) .k 704 \
500 60
. RSTON 1 | RS
500 500l S b AP
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 13 Mode 113
Serting :15 Setting 15
1 (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 — 1000
900 904
800 80
700 / 700
-
500 - = — 50 — —
400 B N
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 13 Mode 3
Setting :15 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 [""v“"\ o)
1000 1000
900 A 90
700 f 700
500 1 W 60
P —— R ————
saeibetr e oo 500ty e ol | N
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 14 Mode 114
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
900 | 904
800 80
700 700
s —/ o0 -
500 e ' R
R B R e 504 . e
400 B S me
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 114 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C12 of C181



ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Fundamental

Peak

R

s

L]

2440,

$03CHI5-HY
+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak
922214
14

250,

Left blank

Avg.

Date: 2019-04.05
PEAK_BE 74
s
2850, 2490, 2
Date: 2019.04.05
AVG_BE_54]
T
2480, 2490, 2500

2840,

+03CHIS-HY
: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

+Peak
922214
‘14

250,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

FR922214C

: C13 of C181



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 o)
1000 1000
900 4 90
200 w09 PERK 74
00| 00| / L
500 I s 600
i U PSR PR NS 0 S ORI OO NSO St s R SRS
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 14 Mode 114
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 . . 80
700 700
500 60 W
500 [ 504 N ——
00 T = F T I N B R
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 114 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

v
b
] 18
00 PEAK BE 74
-

! T ———
o
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL

CRaW 0000 VNS00 000Ns s SWT A
Detector : Peak

Peak et cozzeta Left Blan
Mode 114
1000
]
..
—
-

60.0) N AVG_BE 54
50.0( T g e — |
40.0| [
o
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Avg. Left Blan

Mode 114

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

1 ¢Buvim) Date: 2019.0.04 el (@BuVim) Date: 2019.04.04
1300 1300
1200 1200
1100 o)
At
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 T 700 )
500 o 60
500 e 00l
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 115 Mode 115
Serting :15 Setting 15
A (¢Buvim) Date: 2019.04.04 evel (@Buvim) Date: 2019.04.04
1300 1300
1200 1200
10 ol
1000 1000
wuﬁ 00|
800 80
700 \\ 700
500 P~ G BE 54|
500
ol
400
300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 115 Mode 15
Setting :15 Setting 15

TEL : 886-3-327-3456 Page Number : C16 of C181
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.0.04 el (@BuVim) Date: 2019.04.04
1300 1300
1200 1200
1100 o)
uwu"/m'”\ 1000
900 90
\
09 M PEAK_BE 74 00 PERK 74
700 el 700
500 60 "
ot s st b D
500 T
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 115 Mode 115
Serting :15 Setting 15
A (¢Buvim) Date: 2019.04.04 evel (@Buvim) Date: 2019.04.04
1300 1300
1200 1200
10 ol
1000 1000
o TN
800 80
700 700
500 - 60
" — G BE 54| o J A 54
S X T e ——
400 L s S S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 115 Mode 15
Setting :15 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 Horizontal Fundamental

A gBuvim) Date: 2019-04.05 el @Buvim) Date: 2019.04.05
1309 1300]
1209 1200)
1109 1104
1009 1000]
900 909
809 809 PEAK 74
709 704
st .j
609 ] 60 |
" O
500 P SR OIS RS I L
400 400)
300 300
200 209
100 104
310 2920, 7540, 7360, 780, 2400 215 000 00, 1500 1700, 1900 Zi00. 2300 2600, 2700, 3000
Freauency (MHz) Freauency (MHz)
site +03CHIB-HY site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 116 Mode 116
Setting 1145 Setting 145
A @Buvim) Date: 2019.04.05 evel (BuVim) Date: 2019.04.05
1309 1300]
1209 1200]
1104 110
1009 — 1000]
—

s — o0 -

soo - S
400
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
Avg Project 1922214 Project 922214
. Mode :16 Mode 16
Setting :145 Setting 145

TEL : 886-3-327-3456 Page Number : C18 of C181
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Vertical

Fundamental

A (@Buvim) Date: 2010.04.05 1 0B Date:2010.04.05
1300 1300
1200 1200
1109 o
1009 /“‘/W 1000)
909 v 904
s00) w04 )
700 700
1
50.0) frntt 60.0] JJ
" A e ——
500 —— 500 crcep b s A b st
400 400
309 304
209 200
100 00
510 2520 7540 7360, 7580, 200, Ez 000 00 500 700 1900 200 7300 7500 Z700. 5000
Frequency (WHz) Frequency (HHz)
site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 1922214
Mode :16 Mode 16
Setting 1145 Setting 1145
A (@Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 1000
900 90
500 50
700 704
600 60 e
500 L s0q) e
— T
400 400
309 304
209 200
109 100
510 2520 7540 73560 750, 2400 2 000 00 4500 700 1900 700 700 700, 2700 0
Frequency (WHz) Freauency (MH2)
site +03CHI5HY site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW/1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector eal
AV g Project 1922214 Project 922214
. Mode :16 Mode 16
Setting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

A (¢Buvim) Date: 2019-04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 o)
1000 1000
900 90
509 /NN s09 PEAK ]
00| 00| ) (
00| W 600] |
pt sl g™ e istasatepseosirarsirsaind | et
Py ST m— D
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 17 Mode 17
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
900 ‘\ 904
800 80
700 700 f
500 60
- A 54
500 1 et 504 i s i Y —
- i I -
400 B T e S B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 17 Mode 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal

Fundamental

v J———
o
B
1o
0 A
00 o PEAK_BE 74
W,
g A0 S S RN
w
T S N S w
ey
sie o3I Y
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
ROW-T000000KH2 VBWES000.000KHz SWTAuto
Detector +Peak
Peak ot cozzzis Left blan
Mode 117
aoavm J——
e
o
+
70.0] \\\
Y
500 G G B 54
509 e E—
40.0| B =
o
ey
site oscHisHy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. oot iopzela Left blan
Mode 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 e o)
1000 / \ 1000
900 \ 90
700 700
e
500 1 60 "
P T N S — S0 ANt A P -
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 17 Mode 17
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
90.0) 1 90.0|
800 80
o
700 / 700 }
500 60
A 54
- X
soof [t 50| . w—— L\ me—
400 B e S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 17 Mode 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Vertical

Fundamental

o ——
100
.
o
w0 o,
o Vo :
s h\l’ i e LW P
s
T L I L I
eency
ste oacHsHy
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
REWI0030002 VOW-3000000KHz SWTAuto
Detector : Peak
Peak ot cozzzis Left blan
Mode 117
o ——
00
woaf-
o
—
609 ~ AVG_BE 54|
500 e
40.0| - -
o
ey
site oacHsHY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. oot iopzela Left blan
Mode 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Horizontal

Fundamental

1 (0B

) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 1000
900 904
209 EAK BE 74 200 vEAK 74
700 T 700
500 60
500 CROVN RN 500 e s st R s
400 400
300 s00f
209 200
100 100
460 2463.2465.2467 2469.2471. 24732475, 247 2470 2451 24532465, 2457, 2485, 2491 2493, 2496.2497. 2 000 00 00 700 900 2100 2300, 2600, 2700, 3000
Frequency (WHz) Frequency (MHa)
site $03CHISHY $03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 218 Mode 118
Serting 145 Setting 145
A (6Buvim) Date: 2018.04.05 el (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
100 o)
1
1000 1000
m'\/_’—j 90
500 NG 50
700 700
o \ VG BE 54 60 | A 54
500 T 50 /’
400 B e N B S
300 300
209 200
109 100
1460 2463.2465.2467 24692471 465.2491 2493, 2495.2457. 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Frequency (MHa)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 118 Mode 18
Setting 145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Vertical

Fundamental

A @Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
P 1000
900 904
209 EAK BE 74 200 vEAK 74
700 700
o oty f
500 i, 60 W
s0d it ronsininnd <0 . - b
400 400
300 s00f
209 200
100 100
460 2463.2465.2467 2469.2471. 2472475, 247 2470 2451 2453, 2465 2457, 2485, 2491 2493, 2496.2497. 2 000 00 00 700 900 2100 2300, 2600, 2700, 3000
Frequency (WHz) Frequency (MHa)
site $03CHISHY $03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 218 Mode 118
Serting 145 Setting 145
A (6Buvim) Date: 2018.04.05 el (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
100 o)
1000 1000 2
!t B 90
w00 \ s04
700 700
609 AVG_BE 54| e VG 54
500 50
e B — =
400 40—
300 300
209 200
109 100
1460 2463.2465.2467 24692471 465.2491 2493, 2495.2457. 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
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Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 118 Mode 18
Setting 145 Setting 145
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FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)
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+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode 119 Mode 19
Setting 12 Setting 12
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Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Setting 212
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FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
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+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 119 Mode 19
Setting i12 Setting 12
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Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
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Detector +Peak Detector Peak
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Mode 120 Mode 20
Setting :145 Setting 145
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Report No. :

FR922214C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L
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Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 120 Mode 20
Setting :145 Setting 145
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FAX : 886-3-328-4978
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Report No. :

FR922214C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Detector +Peak Detector Peak
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Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 221 Mode 21
Setting 110 Setting 10
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FAX : 886-3-328-4978
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Report No. :

FR922214C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 221 Mode 21
Setting 110 Setting 10
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Report No. :

FR922214C
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FCC RADIO TEST REPORT Report No. :

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
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6000, 16000, 20000, 22000, 250 000 4000 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MiHz)

-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-04.07

PERK 74

AVG 54

000

Condition

Detector +Peak

Project 922214
‘16

£ 03CHI5-HY

4000 6000, 8000, 10000 12000, 14000,
Frequency (HH2)

)

+PEAK_74 3m 9120D_15_1620 HORTZONTAL

6000, 18000, 20000, 22000, 250

Date: 20190407

PERK 74

AVG 54

£ 03CHI5-HY

4000, 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000,
Frequency (MHz)

PEAK_74 3m 9120D_15_1620 VERTICAL

+Peal

922214
16

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

|
|
[
'\

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

76000, 16000, 20000, 22000,

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-04.07

PERK 74

VG 54

000

Condition
Detector

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

6000, 16000, 20000, 22000, 250

el (9BuVim)

Date: 20190407

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

Site

000

Condition
Detector
Project

Mode

4000, 6000, 000, 10000, 12000 14000 16000, 1000. 20000, 22000 25000
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

Horizontal

Vertical

Peak
Avg.

1 @BuVim)

Date: 2019-04.07

PERK 74

AVG 54

109

Site

Condition
Detector

Project
Mode

000

£ 03CHI5-HY

+Peak
922214
119

4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000, 2501
Frequency (HH2)

)

+PEAK_74 3m 9120D_15_1620 HORTZONTAL

A a8y Date: 20190407

1300
1200
o
1000
904
80

PERK 74

700)
60.0]

AVG 54

50
40
304
200

100]

000 4000, G000, 8000, 10000 12000. 14000. 16000, 18000, Z0000. 22000.
Frequency (MHz)

Site

£ 03CHI5-HY

Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Defector +Peal

Project
Mode

922214
19

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-04.07

PERK 74

VG 54

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

76000, 16000, 20000, 22000,

250

Date: 20190407

PEAK 74|

AVG 54

|
J
[
'\

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-04.07

PERK 74

VG 54

000

Condition
Detector
Project

4000 6000, 8000, 10000, 12000 14000, 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

el (9BuVim)

000

Condition
Detector
Project

4000 6000, 5000, 10000, 12000 14000, 16000, 13000 20000, 22000,
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FR922214C

1 C49 of C181



ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ac VHT20 LF

1 Horizontal

Vertical

Date: 20190412

574 =

514 ’7

“ ,
;
ag 5 s L s
.
22) y —
%
sl AN M’
el
o
e o0y
Condition : QP 3m BILO6_15_41912 HORIZONTAL
QP/ fnier 203
o Lovzoe
Mode 257

Peak

Date: 20190412

73|
e
62
514
514
457
400
33

o

0 =
204] 3 5 WWM
2 0 i
1 e
229
17.4] VMLW |
4 |
5]
T TR R T

Site
Condition
Detector
Project
Mode

£ 03CHI5-HY
QP 3m BILOG_15_41912 VERTICAL
+Peak

922214
57

0. s00 T 0
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C50 of C181



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.04.07 1 (080 Date: 2019.04.07
1309 1300)
1200 1200)
1100 100 1
1000 / 1000)
s00 90|
300 a0 ek
700) 70|
600l M/ 600 o
ol | Mg
5naWMWWwMM‘ Wl
400 400
300 300|
200 20|
100 100
0 2520 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (Hy)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector eak Detector Peak
Peak Project 1922214 Project 922214
Mode 22 Mode 22
) @Buvim) Date: 2019.04.07 o 0B Date: 2019.04.07
1300 1300)
1200 1200)
109 09 T
100 e 1000
s00 A 90|
ws /
700 / 700
60,0 60.0) i
A6 54
o e He—o
R I |
400 0
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode 22 Mode 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 o) 1
1000 1000
900 90
700 700
o ‘ﬂ o PO DU LT B
5. .
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :922214 Project 922214
Mode 122 Mode 122
1 (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1000 - 1000
v /
800 80
700 700
500 y 60 W
I
500 3 504 — 5 ]
400 B N e S
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 122 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 - o)
o \ nd
900 | 90
700 700
500 60 /
4 PRSI LU ——r
500 500t A Ao
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode :23 Mode i23
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1000 \ 1000
900 \\ 904
800 80
\
500 60 W
500 504 B ——
400 B e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode :23 Mode 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal Fundamental

A (@Buvim) Date: 2019-04.07
e
10007
900
800) PEAK_BE 74
700)

2850, 2490, 2

430 2440, 250, 2460, 2470,
Frequency (MH2)

site $03CHI5-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak o pe Left blank

Mode. 23

A (@BuVim) Date: 2019.04.07

s00)

709

609 —~ AVG_BE_54]
%

.- 3

109

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

Avg. Left blank

Mode.

TEL : 886-3-327-3456 Page Number : C54 of C181
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 o)
~
] N
900 90
209 ) PERK 74
700 700
500 60
e st il | S it
5. 0.0l bbb
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode :23 Mode i23
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
100 /V\ 1004
900 904
w09 A\ 204
700 Y 700
500 60 W
50 ; s00) S ea——
400 = B e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode :23 Mode 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-04.07

s

s

\\
\Mm%

PEAK_BE 74

430

site
Condition

Detector
Project
Mode

2440, 250,

$03CHI5-HY

2460,

0. 2470, 2850,
Frequency (MH2)

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak
922214
23

2490,

Left blank

Avg.

A (@BuVim)

Date: 2019.04.07

109

100.0| /\
%09
a0

\

=

N

AVG_BE_54]

430

Site
Condition

Detector
Project
Mode

2840, 250,

+03CHIS-HY

2% 2470, 2480,

0.
Frequency (MiHz)

* AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
922214
23

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
100l o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 . 60
R S SO S T |
iy LI e O LR 500t A
400 40
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 24 Mode 24
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
1100 ol
e~
1000 1000
900 904
800 80
700 \ 700
500 60
N~ G BE 54| A 54
PN
500 S ===, s0q) — | ———
400 = L R e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 24 Mode 24

TEL : 886-3-327-3456 Page Number : C57 of C181
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
1100 o)
1000 1000
900 90
.
09 T~ PEAK_BE 74 00 PERK 74
700 w 700
500 60
e bt UTSNNRY ' vs———r
s00) o R NN RO AT 50,0 e A A
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 24 Mode 24
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
1100 ol
B 1000
900 904
800 80
700 700
609 1 G BE 54| e A 54
500 . 504 / =
L IR
400 B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 24 Mode 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.04.05 1 (080 Date: 2019.04.05
1309 1300)
1200 1200)
1100 100
1009 y i 4 1000)
s00 / 90|
300 a0
PEAK 74
/ C
709 N 7o il
500 o0g |
ol S —————
500 50,0t el
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector eak Detector Peak
Peak Project 1922214 Project 922214
Mode :25 Mode 25
Setting :145 Setting 1145
) @Buvim) Date: 2019.04.05 o 0B Date: 2019.04.05
1300 1300)
1200 1200)
1109 09
1000 | 1000)
wd F s
800 a0
0 / 09
500 60| f 5
500 — 504 g
400 B R
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode :25 Mode 25
Setting 145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PERK 74
700 700
500 60
el oot ettt
500 500]tomtsrbto it i
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode :25 Mode :25
Serting :145 Setting 145
1 (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 — 1000
209 f g
800 80
i,
500 - 60 it W
50.0) i 50| T L
00 — — B e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode :25 Mode 2
Setting :145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019-04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 o)
1000 W«\ 1000
900 A 90
.
209 ) i PERK 74
00| 00| }
500 60
1 e ———
500 50.0]ieanis WA ancts At
400 40
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :922214 Project 922214
Mode :26 Mode :26
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 — 60 W
swof 50| ’l—.,J = -
400 e s e S N A
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 126 Mode 6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

i p—
1500
1009
o
wd gy
709 o
600 M"‘W
500| Wb, Aol
o
N, U -
wonc ]
site o3cHi5 Hy
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
ROWI00D000KHz VOWS0D0000KHz SWTAdto
Detector : Peak
Peak broecr iopzena Left blan
Mode 126
i p—
509
1000y
o |
_
-
\
09 "\ AVG_BE 54|
. 1l
"o
acenc ]
site o3crs Y
(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o osceie Left blan
Mode 126

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

) @B Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 o)
900 \ 90
700 700
o et s00 o,
- P———
50,0t bt oo 0.0ttt b
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :922214 Project 922214
Mode :26 Mode :26
) @Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
500 A 800
o P q
500 / 60 W
500 o 504 i e 2 e e
400 ——— 400 g
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 126 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

oo
_
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704 W\MH
500 o 7
50.0) ebrie Aottt
-

T e e e

s
sie sy
Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
ROWH000000KH VOWS060000KHs SWT Ao
Detector : Peak
Peak et +ozzeta Left Blan
Mode 126
o
-
—
600) ¥ 76 BE 54|
.y B A
40.0| =
s
s
sie sy
(Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Left Blan

Mode 126

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Fundamental

) @B Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300)
1200 1200)
1109 1100
e
b ™
909) & 904
o0y L PR BE 74 00 PERK 74
700) - 704
509 e i, 60
B ™ rsssmriscret o | \etasy et
500 1 500 s b bt i
400 400
300 300
200 204
100 104
460 2463.2465.2467 2469 2471 o, 465.2491 2493, 24552457, 2 000 To0 S0 o0 Te00 Zon 200 2600 Z700. 3000
Frequency (i) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode s27 Mode 127
Setting 145 Setting 145
) @Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300)
1200 1200
1100 1100

1000) 1000
900) Y 900
s00) 800)

600) \\ AVG_BE_54] 609 VG 54

500 L N 50,0 5 ,,——/ L ————

400 B e e e

300 300

200 200

109 100

1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode s27 Mode 27
Setting 145 Setting 145

TEL : 886-3-327-3456 Page Number : C65 of C181
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Vertical Fundamental

A (@Buvim) Date: 20190405 el (9BuVim) Date: 2019.04.05
1300) 1300
1200) 1200
100) |

o e s s
704 Mg, od ]

500 o 60
A e kb s e
500 500
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode s27 Mode 127
Serting :145 Setting 145
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
a0 B s0d
700 \ 700
609 v G BE 54| e f A 54
T
50 et R s0q] B i o | S
400 B N R e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode s27 Mode 27
Setting 145 Setting 145

TEL : 886-3-327-3456 Page Number : C66 of C181
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Fundamental

A (@Buvim) Date: 2010.04.05 1 0B Date: 2010.04.05
1300 1300
1200 1200
1109 o
1000 == 1000
909 904
s00) 80 ek
700 1 700) L
600 60
500 e 0.0ttt tmdmctibi o) e
400 40
309 304
209 200
100 100
510 2520 7540 7360 7560 200 s 000 00 4500 700 1900 200 7300 7500 2700 5000
Freauency (MHz) Freauency (MHZ)
site +03CHI5HY Site $03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector eak Detector Peak
Peak Project 1922214 Project 922214
Mode :28 Mode 28
Setting 135 Setting 135
A (@Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 1000
900 90
500 50
700 a 00|
609 | 509 A6 54
500 50 i i . =
400 Ao
309 304
209 200
109 100
510 2520 7540 73560 750, 2400 s 000 00 4500 700 1900 700 700 700, 2700 0
Frequency (MHz) Frequency (WHz)
site +03CHI5HY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode :28 Mode 28
Setting 135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019-04.05

el (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
110 o)
1000 e 1000
900 90
500 / 800
PERK 74
700 M*‘/ 700
500 / 60 J
nsaarsthontnbty ] | Voot inhisborr
500 = 500t bt
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project :922214 Project 922214
Mode :28 Mode 28
Serting 1135 Setting 135
1 (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 { W
500 A 504 A e m——
400 = = — B T e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode :28 Mode 28
Setting 1135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 20190405

el (@Buvim) Date: 2019.04.05
1300 1300
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110 /“w—\ o)
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900 ¥ 90
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400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 129 Mode :29
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 = 1000
w09 e 204
700 - 700 f
500 — 60g )
7
e O U R === 504 S o
400 B R e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 129 Mode 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C69 of C181



ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal Fundamental

Peak

A (@Buvim) Date: 20190405

MOy

Ky

\\'Ml\_\w T

A

S PUPRART

430

site
Condition

Detector
Project
Mode

2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

$03CHI5-HY

+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

R Left blank

29

Avg.

A (@BuVim) Date: 2019.04.05

\ WS

—
a0 .
o
Fenc i
sre sy
(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
o osceie Left blan
Mode 229

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
110 - o)
0o “\ 10
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200 w09 PERK 74
70.0) y,mf' 70| (
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- Vtrsbtcyinos s i
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400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 129 Mode :29
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 T 1000
" f
800 2 80
700 700
500 — 60 W
500 e 504 (S S
apg T B I e D R
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 129 Mode 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

- s t0s
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T,
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B e
ecnc i
sie sy
Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
o006 000K VBN 303000KHE SWT-Auto
Detector :Peak
Peak et iopzena Left blan
Mode 229
o s s
-
mnnﬁ
s
—=
609 N AVG_BE 54|
a0 —
40.0| VV
o
Fenc i
sre sy
(Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o osceie Left blan
Mode 229

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Horizontal

Fundamental

) a8y

1 ¢Buvim) Date: 2019-04.05 Date: 2019.04.05
1309 1300
1200 1200
1100 o
e 1000
90 900
809 PEAK BE 74 09 PERK 74
s s04)
500 Moo
jata s B L s
509 s 500 bbb s st
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300 304
200 200
100 00
ORI ER TR T ETRTIE o TR TCIR TR TR YT 000 00 4500 700 1900 200 7300 2500 Z700. 5000
Frequency (Wiz) Frequency (HHa)
site $03CHISHY Site $03CHISHY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
betector - Peak Detector Peak
Peak e, Poes oo
Mode 130 Mode 30
Serting :145 Setting 1145
A @Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 1000
900 90
500 50
700 704
600 AVG_BE 54| 600 [ AVG_54]
500 ~ 504 R p—— | ———
400 O] o
309 304
209 200
109 100
450 2463.2455.2467.2460.2471. 2475 24752471 2470 2451 2485 2485 2487 2480 2491 2495, 2495.2497. 2 000 00 4500 700 1900 700 7300 2500, 2700 0
Freauency (Miz) Freauency (MH2)
site +03CHI5HY site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW/1000.000KHz VBW:L000KHz SWT:Auto
Detector +Peak Detector eal
Avg Project 1922214 Project 922214
. Mode 130 Mode 30
Setting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Vertical

Fundamental

A (@Buvim) Date: 2010.04.05 1 0B Date:2010.04.05
1300 1300
1200 1200
1109 o
10007 T 1000
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400 400
309 304
209 200
100 00
460 246324652467 2460 2471 247328 78241 53 24552497, 7 000 00 4500 700 1900 200 7300 2500 Z700. 3000
Frequency (WHz) Frequency (HHz)
site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 130 Mode 30
Setting 1145 Setting 1145
A @Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
100 1000
900 F—_’—\ 90
500 50
700 \\\ 704
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400 = A e e
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Frequency (WHz) Freauency (MH2)
site +03CHI5HY site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW/1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
Avg Project 1922214 Project 922214
. Mode 130 Mode 30
Setting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental
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07320, 7340, 560 7580 Za0. 7. 2440, 28 000 00 4500 700 1900 200 7300 7500 2700 5000
Freauency (MHz) Freauency (MHZ)
site +03CHI5HY Site $03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode :31 Mode 31
Setting 135 Setting 135
A @Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 1000 1
900 g '\ %00
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700 ] \ 700 1
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07320, 73540, 500 7560 740, 7. 740, 28 000 00 4500 700 1900 700 700 700, 2700 0
Frequency (MHz) Frequency (WHz)
site +03CHI5HY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode :31 Mode 31
Setting 1135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C75 of C181



ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Horizontal

Fundamental
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sre sy
(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
ROVE030 0 VBIT30000 7 WAt
Detector :Peak
Avg. o osceie Left blan
Mode 231
g bs

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Vertical

Fundamental

A (@Buvim)
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3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 131 Mode 131
Serting 1135 Setting 135
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
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900 / 904
800 80 i
700 700
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3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 131 Mode 31
Setting 135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Vertical

Fundamental
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Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
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Detector : Peak
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Detector : Peak
Avg. et iopzela Left blan
Mode 131
Semng 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
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Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode :32 Mode :32
Serting :16 Setting 16
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
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a0 f/ s s0q
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3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode :32 Mode 32
Setting :16 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R
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Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
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Detector :Peak
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(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
ROVE030 0 VBIT30000 7 WAt
Detector :Peak
Avg. o osceie Left blan
Mode 132
Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
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3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode :32 Mode :32
Serting :16 Setting 16
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
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3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode :32 Mode 32
Setting :16 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Vertical

Fundamental
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Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
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Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL
ROWHO0000K0 VOW-3000Kz SWT-Auto
Detector +Peak
Avg. o osceie Left blan
Mode 132
Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO9 2452MHz - L

Horizontal

Fundamental
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3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project 922214 Project 922214
Mode 33 Mode :33
Setting 12 Setting 12
) @Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
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3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 133 Mode 33
Setting i12 Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Horizontal

Fundamental
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Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
R TO00 0007 VME3000000KH SWTAa
Detector :Peak
Peak ot cozzzis Left blan
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(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
ROVE030 0 VBIT30000 7 WAt
Detector :Peak
Avg. o osceie Left blan
Mode 133
Setting 112

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO9 2452MHz - L

Vertical

Fundamental
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Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 133 Mode :33
Serting i12 Setting 12
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
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3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 133 Mode 33
Setting i12 Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ac VH40 CHO09 2452MHz - R
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Detector :Peak
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. :

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CHO1 2412MHz
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:PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Detector Peal
Project 922214
Mode ‘22

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical
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Report No.: FR922214C
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Mode 23

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CH11 2462MHz
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. :

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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:PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Detector Peal
Project 922214
Mode 125

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11g CH11 2462MHz
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Date: 2019-04.07 el (9BuVim)

Date: 20190407

1300
1200
o)
1000

90

PERK 74 200

PEAK 74|

700

o 600]

AVG 54

50
400
s00f
200
100

000

Condition
Detector

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

:03CHIS-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

Site $03CHIS
Condition :PEAK_T.
Detector Peak
Project 922214
Mode 27

6000, 16000, 20000, 22000, 250 000 4000 6000, G000, 10000, 12000. 14000. 16000 13000 20000, 22000. 25000
Frequency (MiHz)

-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 2019-04.07

PERK 74

AVG 54

000

Condition

Detector +Peak

Project 922214
:28

£ 03CHI5-HY

4000 6000, 8000, 10000 12000, 14000,
Frequency (HH2)

)

+PEAK_74 3m 9120D_15_1620 HORTZONTAL

6000, 18000, 20000, 22000, 250

Date: 20190407

PERK 74

AVG 54

£ 03CHI5-HY

4000, 6000, 8000, 10000, 12000, 14000 16000. 18000, 20000. 22000,
Frequency (MHz)

PEAK_74 3m 9120D_15_1620 VERTICAL

+Peal

922214
28

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-04.07

PERK 74

VG 54

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

76000, 16000, 20000, 22000,

250

Date: 20190407

PEAK 74|

AVG 54

|
i
[
'\

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-04.07

PERK 74

VG 54

000

Condition
Detector

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

6000, 16000, 20000, 22000, 250

el (9BuVim)

Date: 20190407

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

Site

000

Condition
Detector
Project

Mode

4000, 6000, 000, 10000, 12000 14000 16000, 1000. 20000, 22000 25000
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 20190412

PERK 74

AVG 54

109

Site

Condition
Detector

Project
Mode

000

£ 03CHI5-HY

+Peak
922214
131

4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000, 2501
Frequency (HH2)

)

+PEAK_74 3m 9120D_15_1620 HORTZONTAL

A a8y Date: 20190412

1300
1200
o
1000
904
80

PERK 74

700)
60.0]

AVG 54

50
40
304
200

100]

000 4000, G000, 8000, 10000 12000. 14000. 16000, 18000, Z0000. 22000.
Frequency (MHz)

Site

£ 03CHI5-HY

Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Defector +Peal

Project
Mode

922214
31

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019-04-12

PERK 74

VG 54

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

76000, 16000, 20000, 22000,

250

Date: 20190412

PEAK 74|

AVG 54

|
J
[
'\

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. :

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-04-12

PERK 74

VG 54

000

Condition
Detector
Project

4000 6000, 8000, 10000, 12000 14000, 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)

15-
+PEAK_74 3m 9120D_15_1620 HORIZONTAL
k

el (9BuVim)

000

Condition
Detector
Project

4000 6000, 5000, 10000, 12000 14000, 16000, 13000 20000, 22000,
Frequency (MiHz)

15-HY
4 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ac VHT40 LF
2 Horizontal Vertical

p ] S ]
- st -
m gl 22
m WLMW/ F] r T‘A . MM \A/[ ﬁ
Site :03CH15-HY qu " ’ :03CHI5-HY - Eq e

QP / Condition : QP 3m BILO6_15_41912 HORIZONTAL Ca d va QP 3n\ BILO6_15_41912 VERTICAL
:;T:ctvw :Ezgkzm Pra Jea ; 922214
Mode :58 Mode 58

Peak

TEL : 886-3-327-3456 Page Number 1 C99 of C181

FAX : 886-3-328-4978



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

) (@Buvim) Date: 2019.04.07 1 (080 Date: 2019.04.07
1309 1300)
1200 1200) .
1100 100
1009 1000)
s00 90|
300 a0 ek
500 T & 600
Ak sttt vl | ot b
509 Y E RS PN O
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector eak Detector Peak
Peak Project 1922214 Project 1922214
Mode 140 Mode 40
) @Buvim) Date: 2019.04.07 o 0B Date: 2019.04.07
1300 1300)
1200 1200) 5
1109 7 09
1000 1000)
p Vi
w00 / o0
/
500 7 60| 1 5
500 P aG 500)
. B A
400 400 e
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode 140 Mode 40

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Vertical

Fundamental

A (@Buvim) Date: 2019-04.07

el (@Buvim) Date: 2019.04.07
1300 1300
1200 1200 1
110 o)
1000 1000
200 7 w09 PERK 74
00| 00| LW
509 T ﬂ 60 /
e ——— e———
500 0.0 b s
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 140 Mode 140
1 (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200 ;
10 Yo ol
1000 1000
900 904
800 80
700 700
500 60 W
500 vk 504 L _—
400 400 o i
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 140 Mode 40

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Horizontal

Fundamental

A (¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
100 \ 10|
1000 \ 1000
90.0) / 900
700 i A\ 700
500 60
oot Y RO LR Y e e
500 00| s sttt
400 400
300 s00f
209 200
100 100
3102320, 340, = 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 241 Mode 41
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
700 " 700
500 4 60 W
by . - I
400 B I R B S T
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 241 Mode a

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Horizontal Fundamental

A (@Buvim) Date: 2019-04.07

900
800) PEAK_BE 74
700)

1
Mot b nt st

500
400)
309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)
site $03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak o pe Left blank

Mode. :41

A (@BuVim) Date: 2019.04.07

1109 \/\
1000/

500 \/’\ ~ G BE 54

S IS N
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

Avg. Left blank

Mode.

TEL : 886-3-327-3456 Page Number : C103 of C181
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

A (¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
110 o)
o / nd
900 90
\
00 N s00) seRic 7
700 S 700
500 . 60 i1 W
500 0.0 s A o N4 e
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 241 Mode 41
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 o ol
100.0 N 100.0)
900 904
800 80
700 700
500 60 W
50 : s00) e S n—
W B I e S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 241 Mode a

TEL : 886-3-327-3456 Page Number : C104 of C181
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2019-04.07

PEAK_BE 74

430

site
Condition

Detector
Project
Mode

2440, 250,

$03CHI5-HY

2460,

0. 2470, 2850,
Frequency (MH2)

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak
922214
:41

2490, 2

Left blank

Avg.

A (@BuVim)

Date: 2019.04.07

109

AVG_BE_54]

430

Site
Condition

Detector
Project
Mode

2840, 250,

+03CHIS-HY

2% 2470, 2480,

0.
Frequency (MiHz)

* AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
922214
:41

2490, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Fundamental

1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
10 o)
1000 1000
900 90
209 1 PEAK_BE 74 00 PERK 74
700 \ = 700
500 e 60 ol
o e O N A N 500 Ao i s b —
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 142 Mode 42
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
o0 ol
1000 1000
900 904
800 80
700 700
609 ,/ﬁ\ﬁ\ G BE 54| e A 54
500 S 50 — -
400 T B e e S R
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 142 Mode a2

TEL : 886-3-327-3456 Page Number : C106 of C181
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Vertical

Fundamental

1 ¢Buvim) Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
1300 1300
1200 1200
100 o)
mﬂu/\_\\ 1000
900 \/ 90
200 “‘\\ PEAK_BE 74 00 PERK 74
700 s 700
600 N 600
Tttt pani e el i s A | it o
500 . 00
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 142 Mode 42
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
oo ol
1000 1000
900 904
800 80
o \\ o
500 60
(v G BE 54| A 54
s00) P\V\W, 504 =il —
= i —
400 B S E s B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 142 Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Fundamental

) (@Buvim) Date: 2019.04.05 1 (080 Date: 2019.04.05
1309 1300)
1200 1200)
1100 N\ 100
1009 1000)
s00 90|
300 a0 ek
700 1 704 i
500 600 row
. . Nt
s00) ot 500 b B AN
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector eak Detector Peak
Peak Project 1922214 Project 1922214
Mode 143 Mode 43
Setting :145 Setting :145
) @Buvim) Date: 2019.04.05 o 0B Date: 2019.04.05
1300 1300)
1200 1200)
1109 09
1000 A 1000
by [y
800 / a0
700) 700
500 60| i 5
500 — 504 —
400 40— —==
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode 143 Mode 43
Setting :145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

1 ¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
1
110 o)
1000 1000
900 90
209 ) PERK 74
700 . 700
N o =
500
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 143 Mode 43
Serting 145 Setting 145
1 (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 il ]
500 ~/’V 504 =
400 T 400 e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 143 Mode 43
Setting :145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Horizontal

Fundamental

A (@Buvim) Date: 2019-04.07

e

1
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el (9B

Date: 20190407
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300 s00f
209 200
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3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :922214 Project 922214
Mode 44 Mode 44
A (¢Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
900 904
~ 3
700 = 700
s0q) pa— 504 iy =
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400 B s S S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 44 Mode 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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B e e
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Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
OII00G000KHZ VBN 3030000k SWTALT0
Detector :Peak
Peak broecr iopzena Left blan
Mode 244
o s ater
-
N ava
s
609 AVG_BE 54|
a0 e
o
Fenc i
sre sy
(Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Pl Left blan
Mode 144

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Vertical Fundamental

) @B Date: 2019.04.07 el (@BuVim) Date: 20190407
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02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :922214 Project 922214
Mode a4 Mode 144
) @Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07

1300 1300)
1200 1200
1100 1100

A 54
500 RO 509 ]
O N AU BB —
400 B e e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 44 Mode a4

TEL : 886-3-327-3456 Page Number : C112 of C181
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
ROWH000000KH VOWS060000KHs SWT Ao
Detector : Peak
Peak et +o0zeta Left Blan

Mode 144
o
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s

s
sie sy
(Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Left Blan

Mode 144

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Fundamental

1 ¢Buvim) Date: 2019-04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
oo o)
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1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site $03CHI5
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :922214 Project 922214
Mode 145 Mode 145
Serting 145 Setting 145
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
100 ol
100.0] /’\//‘\ 100.0|
900 Y 904
800 80
700 700
609 \J’\/ G BE 54| e i A 54
500 TN—1 504 e B
400 S s 400 =
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 145 Mode 5
Setting :145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Vertical

Fundamental

A (@Buvim)

Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
1300 1300
1200 1200
1100 o)
1000 W\ 1000
900 90
209 \\\ PEAK_BE 74 00 PERK 74
700 T 700
500 P 60 o
Mt e
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300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :922214 Project 922214
Mode 145 Mode 145
Serting 145 Setting 145
A (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
NN 1000
900 904
800 80
700 700
609 ~—~_ G BE 54| e | A 54
500 N 504 e
400 = B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 145 Mode 5
Setting :145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

) (@Buvim) Date: 2019.04.05 1 (080 Date: 2019.04.05
1309 1300)
1200 1200)
1100 100 7
1009 /»m 1000
s00 90|
300 a0 ek
700 00| il
w B L -
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300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1922214 Project 1922214
Mode 146 Mode 46
Setting :125 Setting 1125
) @Buvim) Date: 2019.04.05 o 0B Date: 2019.04.05
1300 1300)
1200 1200)
1109 09 ;
1000 1000)
s00 90|
800 a0
700) 700
600 sl A6 54
509 50|
400 40—
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode 146 Mode 46
Setting :125 Setting 125

TEL : 886-3-327-3456 Page Number : C116 of C181
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2

Vertical

Fundamental

1 ¢Buvim) Date: 2019.04.05 el (@BuVim) Date: 2019.04.05
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110 o) H
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500 800 PERK 74
700 1 700
500 60
SN ——
500 00|kt A b o RO AL
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 246 Mode 46
Serting :125 Setting 125
1 (¢Buvim) Date: 2019.04.05 evel (@Buvim) Date: 2019.04.05
1300 1300
1200 1200
10 ol
1000 1000 i
900 904
800 80
700 700
500 \/ 60 W
500 — 504 1 =
400 B I e e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 146 Mode 46
Setting 125 Setting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FR922214C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@Buvim) Date: 2019-04.07 el (9BuVim) Date: 2019.04.07
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3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 147 Mode 147
) @Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300
1200 1200
10 ol
1o N 10
a0 AN s0d
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apg[ T B e e e
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109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 147 Mode a7
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

1+2

Horizontal

Fundamental
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Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
ROWH000000KH VEWH 000 000Kz SWT Auto
Detector +Peak
Peak ot cozzzis Left blan
Mode 47
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s
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Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak
Avg. o osceie Left blan
Mode <47

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No.: FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

1+2

Vertical Fundamental

) @B Date: 2019.04.07 el (@BuVim) Date: 2019.04.07
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02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode a7 Mode 147
) @Buvim) Date: 2019.04.07 evel (@Buvim) Date: 2019.04.07
1300 1300)
1200 1200
1100 1100
1000 A 1004
909) 904
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700 704
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500 1 504 i e o e e =
L e e s T s o
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100 104
07520, 7540, 560, 7500 Za00. 2. 2440, 2450 00 o0 S0 700 1900 Zoa 200 2600 2700, 000
Froquency (MHz) Frequency (MHz)
site $03CHIS-HY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 VERTICAL Condition + AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Defector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode a7 Mode a7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

1+2

Vertical Fundamental

A (@Buvim)

Date: 2019-04.07
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Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBWI000000KH: W 30000006z SWT-Auto
Detector :Peak
Peak ot cozzzis Left blan
Mode 47
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Fenc i
sre sy
(Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector :Peak
o osceie Left blan
Mode 47

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Horizontal

Fundamental

A (@Buvim) Date: 2010.04.05 1 0B Date:2010.04.05
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SN ——
909 \ 904
09 PEAK BE 74 80 PERK 74
700 \W = 700
600 e e 60 M o~
TREE———
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460 246324652467 2460 2471 247328 78241 53 24552497, 7 000 00 4500 700 1900 200 7300 2500 Z700. 3000
Frequency (WHz) Frequency (HHz)
site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORTZONTAL Condition +PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 1922214
Mode 148 Mode a8
Setting 14 Setting 114
A @Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 o 1000
s 90
500 50
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500 e 50
M~ e
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209 200
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450 2463.2455.2467 2460.2471. 2475 24752471 2470 2451 2485 2485 2487 2480 2491 2495, 2495.2497. 2 000 00 4500 700 1900 700 7300 2500, 2700 0
Frequency (WHz) Freauency (MH2)
site +03CHI5HY site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW/1000.000KHz VBW:L000KHz SWT:Auto
Detector +Peak Detector eal
Avg Project 1922214 Project 922214
. Mode 148 Mode a8
Setting 114 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Vertical

Fundamental
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1300 1300
1200 1200
1109 o
100 1000
909 904
09 PEAK BE 74 80 PERK 74
700 700
o0 VY - “‘MW ool i .
— B —
500 et s 50,0t bt uaand
400 400
309 304
209 200
100 00
460 246324652467 2460 2471 247328 78241 TS, 000 00 4500 700 1900 200 7300 2500 Z700. 3000
Frequency (WHz) Frequency (HHz)
site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 1922214
Mode 148 Mode a8
Setting 14 Setting 114
A @Buvim) Date: 2010.04.05 el By Date: 2019.04.05
1300 1300
1200 1200
1100 o
1000 1000
DDz Y
500 50
700 \ 709
60 L A B s0a I A5 54
500 T s0d =
S S ]
400 e 40 e
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209 200
109 100
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Frequency (WHz) Freauency (MH2)
site +03CHI5HY site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW/1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector eal
Avg Project :922214 Project 922214
. Mode 148 Mode a8
Setting 114 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. :

FR922214C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

1+2
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Frequency (MHz) Frequency (Hy)
site $03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 149 Mode 49
Setting 211 Setting it
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1300 1300)
1200 1200)
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Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1922214 Project 922214
Mode 149 Mode 49
Setting it Setting 1
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FAX : 886-3-328-4978
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Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ac VH40 CHO3 2422MHz - R

i oue 150408
1500
1009
o
00 PEAK_BE 74
609 W"\
g T
o
o
N U T
eyt
site o3cHi5 Hy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
ROWI00D000KHz VOWS0D0000KHz SWTAdto
Detector : Peak
Peak broecr iopzena Left blan
Mode 49
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500 e s S F
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eyt
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Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
RBWIO0000KH VBW:3 00KHz SWT-Auto
Detector : Peak
Avg. o oszeie Left blan
Mode 149
Setting 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

1+2

Vertical

Fundamental
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Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition +PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 1922214 Project 922214
Mode 149 Mode 149
Serting i1 Setting 1
A (¢Buvim) Date: 2019.04.06 evel (@Buvim) Date: 2019.04.06
1300 1300
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Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition + AV6_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 149 Mode 49
Setting B Setting i

TEL : 886-3-327-3456
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Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

1+2

Vertical

Fundamental
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Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
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Mode 149
Semgm
aoavm b 2019.0408
e
s00]
C
w00
500 S T s S NS S —
o
ey
site oscHisHy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
RBWHLO00.000KHz VBV 000Kz SWT-Auto
Detector : Peak
Avg. et iopzela Left blan
Mode 149
Setting 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR922214C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

1+2

Horizontal

Fundamental
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Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project 1922214 Project 922214
Mode 150 Mode 150
Serting :15 Setting 15
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Froquency (MHz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORIZONTAL Condition + AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AVg . Project 922214 Project 922214
Mode 150 Mode 50
Setting :15 Setting 15
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